
Click here to go on

INDEX

PARTS CATALOGUE

3535 / 4035
GEAR

'35' Series 4WD

Main Menu

contactus@almats.com



PAGESD E S C R I P T I O N

Index

ENGINESECTION :

ENGINE Engine Complete, Major Crankcase Assembly................................. 2 - 3 

Valve Housing Cover ......................................................................... 4 - 5

Exhaust System .................................................................................. 6 - 7 

Air Intake System............................................................................... 8 - 9

Cylinder Head Assembly ............................................................... 10 - 11

Valve Train ..................................................................................... 12 - 13

Crankcase Front Cover .................................................................. 14 - 17

Crankcase with Oil Pan ................................................................ 18 - 21

Crankshaft and Flywheel Assembly ............................................. 22 - 23

Piston, Liner and Connecting Rod Assembly .............................. 24 - 25

Lub. Oil Pump ............................................................................... 26 - 27

Cooling System ............................................................................. 28 - 31

Fuel Injection System .................................................................... 32 - 35

Hand Accelerator Assembly ......................................................... 36 - 37

Foot Accelerator Assembly ........................................................... 38 - 39

FRONT AXLESECTION :

FRONT AXLE Front Axle Support and Drive ...................................................... 42 - 43

Chassis ........................................................................................... 44 - 45

Tie Rod & Steering Guard Plate ................................................... 46 - 47

Front Axle Central ......................................................................... 48 - 53

Front Axle RH ................................................................................ 54 - 57

Front Axle LH ................................................................................ 58 - 61

www.mahindrausa.com


PAGESD E S C R I P T I O N

Index

STEERING & LINKAGESSECTION :

STEERING

& LINKAGES
Wheel and Column ....................................................................... 64 - 65

Power Steering Piping Sub-Assembly .......................................... 66 - 67

CLUTCH

CLUTCHSECTION :

Clutch Housing .............................................................................. 70 - 71

Clutch Assembly ............................................................................ 72 - 73

Clutch Release Mechanism ........................................................... 74 - 75

Clutch Pedal and Linkages ........................................................... 76 - 77

 TRANSMISSION

TRANSMISSIONSECTION :

4WD Engagement Linkages ......................................................... 80 - 81

Range Shifting System ................................................................. 82 - 83

Forward - Reverse Shifting System .............................................. 84 - 85

Differential Lock System ............................................................... 86 - 87

Speed Shifting System .................................................................. 88 - 89

Speed Section - Main Shaft (Top) ............................................... 90 - 95

Speed Section - Countershaft ...................................................... 96 - 99

Range Section ........................................................................... 100 - 107

PTO  Section .............................................................................. 108 - 111

Differential Section ................................................................... 112 - 113

Transmission Case ..................................................................... 114 - 115

www.mahindrausa.com


PAGESD E S C R I P T I O N

Index

FINAL DRIVE & BRAKESSECTION :

Rear Axle and Mounting LH .................................................... 118 - 119

Rear Axle and Mounting RH .................................................... 120 - 121

Brake Pedal and Linkages ........................................................ 122 - 123

Parking Brake Lever Assembly ................................................. 124 - 125

Brake Assembly and Mounting ................................................ 126 - 127

FINAL DRIVE

& BRAKES

HYDRAULICSSECTION :

Hydraulic Pump System and Piping ........................................ 130 - 133

Hydraulic Lift Housing .............................................................. 134 - 135

Piston, Cylinder, Rockshaft and Arms ..................................... 136 - 137

Top Link Bracket Assembly ....................................................... 138 - 139

Internal Levers Assembly .......................................................... 140 - 143

Hydraulic Control Levers .......................................................... 144 - 145

Position / Draft Control Linkages ............................................ 146 - 147

Slow Fast Valve ......................................................................... 148 - 149

Rockshaft Control Valve ........................................................... 150 - 153

Relief Valve Block System ........................................................ 154 - 155

PTO Control System .................................................................. 156 - 157

Three Point Linkages ................................................................ 158 - 163

PTO Shield Assembly ................................................................ 164 - 165

Drawbar Assembly .................................................................... 166 - 167

Auxiliary Valve - Single Spool (Optional Fitment) ................. 168 - 169

Auxiliary Valve - Single Spool Piping (Optional Fitment) ...... 170 - 171

Auxiliary Valve - Double Spool (Optional Fitment) ................ 172 - 173

Auxiliary Valve - Double Spool Piping (Optional Fitment) .... 174 - 175

HYDRAULICS

www.mahindrausa.com


PAGESD E S C R I P T I O N

Index

SECTION : SHEET METAL & ELECTRICALS

SHEET METAL 

&

ELECTRICALS

Hood and Front End Assembly ................................................ 178 - 183

Firewall Assembly ..................................................................... 184 - 187

Front Platform Assembly .......................................................... 188 - 189

Fender & Rear Platform Assembly ........................................... 190 - 193

Rubber Mat Assembly .............................................................. 194 - 195

Fuel Tank .................................................................................... 196 - 199

Stickers, Graphics and Decals .................................................. 200 - 201

Wiring Harness and Battery Cable .......................................... 202 - 203

Starter Motor and Seven Pole Socket ..................................... 204 - 205

Instrument Panel, Gauges, Switches, Bulbs & Fuses ............. 206 - 209

P & T Lamps .............................................................................. 210 - 211

Plow Lamp & 3 In 1 Lamp ....................................................... 212 - 223

Head Lamp ................................................................................ 214 - 215

SECTION : WHEELS

WHEELS Front Wheel and Rear Wheel ................................................... 218 - 219

Roll Over Protective Structure (ROPS) ..................................... 220 - 221

SECTION : SEAT

SEAT Seat ............................................................................................ 224 - 225

www.mahindrausa.com


ENGINE

www.mahindrausa.com


2
35 Series 4WD, Models - 3535 & 4035 PC June’08

Engine Complete, Major Crankcase Assembly

3

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

006009444D91 * ENGINE Assy. Cpte. (3535-Gear) 1 –

006009445D91 * ENGINE Assy. Cpte. (4035-Gear) – 1

006009442D91 * MAJOR Crankcase Assy. (3535 / 4035-Gear) 1 1

Engine Complete, Major Crankcase Assembly

* Parts not illustrated

www.mahindrausa.com


4
35 Series 4WD, Models - 3535 & 4035 PC June’08

Valve Housing Cover

1

2

5

16

15

10

15

11

3

9

8

7

3

4

14
13

12

6

5

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

006008806D1 1 COVER Valve Housing (3 Cyl.) 1 1

005550502R1 2 GASKET Valve Housing Cover (3 Cyl.) 1 1

000022055RD 3 NUT Valve Housing Cover M 10 x 1.5 3 3

001121234R2 4 WASHER Rubber 2 2

001121233R1 5 STIFFENER Valve Housing Cover 2 2

E006009467D1 6 BRACKET for Oil Separator Unit 1 1

006002227B1 7 OIL SEPARATOR 1 1

E006009468D1 8 HOSE Breather to PCV Unit 1 1

E006009469D1 9 HOSE PCV Unit to Intake Manifold 1 1

006002496B1 10 HOSE PCV Unit to Crankcase IPG Cover 1 1

000020312E05 11 BOLT M6 x 1 x 20 1 1

000016559R2 12 WASHER Plain 1 1

001233808R1 13 WASHER Spring 1 1

001233807R1 14 NUT M6 1 1

005553915R91 15 CLIP Hose 4 4

000020708E05 16 CLIP Hose 2 2

Valve Housing Cover

www.mahindrausa.com


6
35 Series 4WD, Models - 3535 & 4035 PC June’08

Exhaust System

2

10

5

4

7

6

8

11

9

3

13

12

9

9

15

16

17 18
19

1

14

8

2

7

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Exhaust System

E006005450D1 1 SILENCER Assy. 1 1

000704613R1 2 GASKET Exhaust Pipe 2 2

005554365R1 3 NUT M10 x 1.5 Pitch 2 2

006005022D1 4 EXHAUST Manifold 1 1

000704165R2 5 GASKET Manifold 2 2

E006005474D91 6 BRACKET Silencer Support 1 1

006005206B1 7 BALATA Sheet for Silencer Mounting 1 1

000020314E05 8 BOLT Flanged M10 x 35 Long 4 4

000022273RD 9 WASHER Spring Lock M10 8 8

E006009728D1 10 HEAT SHIELD 1 1

E006005473D91 11 TAIL PIPE Assy. 1 1

000179840 12 BOLT 3/8 UNC 2 2

000030024R1 13 BOLT M10 x 1.5 x 45 4 4

000020308E05 14 BOLT M8 x 1.25 x 16 2 2

E006009563D1 15 HEAT Shield Tail Pipe (Short) 1 1

E006009564D1 16 HEAT Shield Tail Pipe (Long) 1 1

000020795E05 17 BOLT M6 x 1 x 12 6 6

001233808R1 18 WASHER Spring 6 6

000016559R2 19 WASHER Plain 6 6

www.mahindrausa.com


98

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

35 Series 4WD, Models - 3535 & 4035 PC June’08

Air Intake SystemAir Intake System

006002456H1 1 AIR CLEANER 1 1

006000455F1 1a ELEMENT Assembly Primary 1 1 35-C/01/2009

006000456F1 1b ELEMENT Assembly Safety 1 1 35-C/01/2009

007600652B91 2 BRACKET Air Cleaner 1 1

000021941E09 3 CLIP Hose 2 2

006004798F1 3a CLIP Hose 2 2

006005578D1 4 HOSE Air Cleaner to Duct 1 1

E006005565D1 5 DUCT Air Intake 1 1

E006008969D1 6 HOSE Duct to Intake Manifold 1 1

006008805D1 7 INTAKE MANIFOLD 1 1

006005478D1 8 BRACKET Fuel Filter 1 1

005558187R1 9 PLUG Engine Heater - Cold Starting 1 1

005558280R1 10 WASHER Heater 1 1

000020254E05 11 BOLT M8 x 1.25 x 45 6 6

001082011R2 12 WASHER M8 Spring Manifold Mounting 6 6

000015448RD 13 GASKET Intake Manifold 1 1

000020777E05 14 NUT M8 x 1.25 2 2

E006009356D1 15 CLOG Indicator (Mechanical) 1 1

006007441F1 16 ADAPTOR for PCV Inlet M18 x 1.5 1 1

005552905R1 17 WASHER Copper 1 1

001121609R3 18 SPRING Hose Intake 1 1

E006009541D1 19 HEATER CAP 1 1

2

1

3

4

5

3a

3a

7

8

13

9

10
14

1215

6

3

19

16

17 11

18

1a 1b

www.mahindrausa.com


10
35 Series 4WD, Models - 3535 & 4035 PC June’08

Cylinder Head Assembly

6

10

8 9

12

13

14

15

18

12

13

14

15

17

1

26

25

19
20

22
23

24

21

22

11

5

4

7

2

11

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Cylinder Head Assembly

000022055RD 1 NUT Nozzle Holder Clamp 3 3

005554163R1 2 GASKET Cylinder Head 1 1

006002121B91 3 HEAD Cylinder Assy. Consist of : 1 1

000015446RD 4 HEAD Cylinder 1 1

000172558 5 PLUG Expansion 1-1/4" 4 4

000172578 6 PLUG Expansion 1-3/4" 1 1

000022265RD 7 GUIDE Valve 6 6

0000000FN 8 RING Valve Seat Intake 3 3

0000000FM 9 RING Valve Seat Exhaust 3 3

006002569B1 10 STUD Injection Nozzle Holder 3 3

006005726D1 11 STUD Rocker Shaft End Bracket 2 2

005557681R1 12 LOCK Valve Spring Retainer 12 12

005557631R1 13 CUP Retainer Valve Spring 6 6

005557570R1 14 SPRING  Valve 6 6

000022008RD 15 WASHER Cup Retainer Valve Spring 6 6

005553796R91 16 SET Valve Engine (Intake / Exhaust) 3 3
(Consist of : one Valve each)

‡ 17 VALVE Intake 3 3

‡ 18 VALVE Exhaust 3 3

0000000K3 19 SEAL Valve Stem 6 6

005554989R1 20 BOLT Cylinder Head Long 1 1

005554988R1 21 BOLT Cylinder Head Short 12 12

001082185R2 22 WASHER Cylinder Head Bolt 13 13

0000000MU 23 SENSOR Unit Water Temperature 1 1

005550766R3 24 WASHER Temperature Gauge Insert 1 1

006002471B1 25 CLAMP Nozzle Holder 3 3

000022056RD 26 WASHER Conical Nozzle Holder 3 3

‡ Not Serviceable Separately

www.mahindrausa.com


12
35 Series 4WD, Models - 3535 & 4035 PC June’08

Valve Train

1

2
3

6

32
4

5

7

8

12

16

13

17

24

23

15

14
22

21

14

1614
10

11

20

19

20

18

13

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

006002212B1 1 GEAR Camshaft 1 1

000026058D 2 SCREW Camshaft Thrust Plate 2 2

001082012R2 3 WASHER 3/8" Spring Thrust Plate 2 2

006000372R1 4 PLATE Camshaft Thrust 1 1

000218217 5 KEY Woodruff Camshaft Gear 1 1

005555078R2 6 CAMSHAFT 1 1

000022019RD 7 TAPPET Valve 6 6

006007159D11 8 ROD Push Valve 6 6

006001224B91 9 ROCKER Arm & V. Lever Shaft Assy. Consist of : 1 1

000022034RD 10 CIRCLIP Retainer Valve Lever Shaft 2 2

000022033RD 11 WASHER Spring Valve Lever Shaft 4 4

003108732R1 12 SCREW Adjusting Rocker Arm 6 6

000133093R1 13 NUT Rocker Arm Adjusting Screw 6 6

006001226B1 14 ARM Rocker Cpte. with Bush Consist of : 6 6

0000000ZZ 15 BUSH Rocker Arm 6 6

000022011RD 16 BRACKET Valve Lever Shaft - Front / Rear 2 2

000022055RD 17 NUT M10 x 1.5 2 2

000022079RD 18 WASHER Spring M10 2 2

005554833R91 19 SHAFT Valve Lever 1 1

000172528 20 PLUG Expansion 2 2

000022035RD 21 SPRING Valve Lever Shaft 1 1

000022036RD 22 SPACER Valve Lever Shaft 1 1

000022010RD 23 BRACKET Valve Lever Shaft Center W / Pin 1 1

000265923R1 24 PIN Spring 3/16" x 1-1/4" 1 1

Valve Train

www.mahindrausa.com


14
35 Series 4WD, Models - 3535 & 4035 PC June’08

Crankcase Front Cover

31
2

4

� = 5

8

9

2

10

112

12
14

17 18

16

19

20

21

22

23

23

25

24

26

27
28

28

29
30

31

32

33

15

13

7�

6�

5

8

15

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Crankcase Front Cover

005555361R1 1 BOLT 5/16" UNC x 2-3/4" Hex. Head 4 4

001082011R2 2 WASHER 16 16

006002890C11 3 COVER Injection Pump Gear 1 1

005554390R1 4 GASKET F.I.P Gear Cover 1 1

006009554D91 5 COVER Front Crankcase Cpte. with Oil Seal 1 1
Consist of :

006005029D1 6 COVER Front Crankcase 1 1

006002829A1 7 OIL SEAL Crankcase Cover front 1 1

005555358R1 8 BOLT 5/16" UNC x 2 Hex. Head 7 7

000706732R1 9 BOLT 5/16" UNC x 1-1/8" Hex. Head 4 4

001121799R1 10 WASHER Plain 4 4

000102634 11 NUT 4 4

000181434 12 BOLT Shaft Idler Gear Mtg. 1/2 UNI x 1-7/8 Hex. Head 1 1

000703853R41 13 SHAFT Cpte. Idler Gear with Roll Pin Consist of : 1 1

000703853R4 14 SHAFT Idler Gear 1 1

001232850R1 15 PIN Roll 0.194" x 0.625 1 1

006006149B91 16 GEAR Idler Assy. Consists of 1 1

006006064D1 17 BUSH Idler Gear 1 1

006006148B91 18 GEAR Idler 1 1

006005463D1 19 GASKET Crankcase Front Cover 1 1

006005028D1 20 PLATE Front Crankcase 1 1

000179816 21 BOLT Front Plate Mtg. 5/16" UNC x 3/4" Hex. Hd. 1 1

000703636R1 22 WASHER Tap Front Plate Mounting 1 1

003047230R1 23 SCREW Crankcase Front Plate 2 2

000179795 24 BOLT Lock 1/4 UNC x 3/4 1 1

001082010R2 25 WASHER Spring Lock 1 1

006005462D1 26 GASKET Crankcase Front Plate 1 1

006005024D1 27 GEAR Hydraulic 1 1

007200842B1 28 BEARING Hydraulic 2 2

006005030D1 29 ADAPTER 1 1

006006983D1 30 O'RING 1 1

006008768D1 31 BRACKET Alternator Front 1 1

006008785D1 32 BRACKET Alternator Rear 1 1

000013086P04 33 ALTERNATOR 1 1

www.mahindrausa.com


16
35 Series 4WD, Models - 3535 & 4035 PC June’08

34
35

Crankcase Front Cover

36

37

44

38

39

40 46

42

43

41

40

45

47

17

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

005553100R92 34 CAP Breather 1 1

000020628E05 35 O'RING Breather Cap 1 1

006008138D1 36 TIMING INDICATOR 1 1

006005696D1 37 BRACE BRACKET 1 1

000020313E05 38 BOLT Flanged M10 x 1.5 x 35 1 1

000022079RD 39 WASHER Plain 1 1

005554365R1 40 NUT M10 x 1.5 2 2

000020259E05 41 BOLT Flanged M8 x 1.25 x 85 1 1

001082011R2 42 WASHER Spring 1 1

000020777E05 43 NUT Flanged 1 1

005556320R1 44 BOLT M10 x 1.5 x 85 1 1

006009561D1 45 GUARD Alternator Belt 1 1

006005593D1 46 HEAT Shield Alternator 1 1

000020314E05 47 BOLT Flanged M10 x 1.5 x 25 1 1

Crankcase Front Cover

www.mahindrausa.com


18
35 Series 4WD, Models - 3535 & 4035 PC June’08

Crankcase With Oil Pan

19

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Crankcase With Oil Pan

006009557D91 A CRANKCASE Cpte. Deck Lift Consist of : 1 1

000141244 1 PIN Dowel Crankcase Front 3/8 x 1" 2 2

000141223 2 PIN Dowel Rear Oil Seal Retainer 5/16" x 1" 2 2

005551963R1 3 PIN Dowel Crankcase Rear 2 2

000103883 4 PLUG Headless Pipe Slotted 1-1/8" NPT 3 3

000000027 5 PLUG Water Drain 1/4" 1 1

000000028 6 PLUG Headless Pipe Slotted 2 2

000172578 7 PLUG Expansion Crankcase Rear 1-3/4" 1 1

006005025D91 B CRANKCASE Cpte. W/Bushes & Caps 1 1
Consist of :

0000000AT 8 BUSH Camshaft Front 1 1

0000000AS 9 BUSH Camshaft Centre 1 1

0000000QH 10 BUSH Camshaft Rear 1 1

‡ 11 CRANKCASE Casting Deck 1 1

003061211R1 12 BOLT Main Bearing Cap 8 8

003061325R1 13 WASHER Main Bearing Cap Bolt 8 8

000703832R1 14 STUD Water Pump Mounting 4 4

001081724R2 15 WASHER Copper 1 1

006009783D1 16 TUBE Oil Level Gauge 1 1

006009784D1 17 ADAPTER Oil Level Gauge 1 1

006005480D1 18 GAUGE Oil Level 1 1

005550183R1 19 PIN Dowel Cylinder Head Mounting 2 2

0000000JQ 20 GASKET Retainer Rear Oil Seal 1 1

001231551R11 21 RETAINER Crankshaft Rear Oil Seal Consist of : 1 1

001231551R1 22 RETAINER 1 1

006002830A1 23 SEAL Oil Crankshaft Rear - PTFE 1 1

000706732R1 24 BOLT Retainer Mounting 7 7

001082011R2 25 WASHER Spring 5/16" 1 1

006005114D1 26 PAN Oil 1 1

006005571D1 27 GASKET Oil Pan to Adapter Plate 1 1

005555358R1 28 BOLT 5/16 UNC - 2B x 2" 13 13

001082011R2 29 WASHER Spring Crankcase Oil Pan 5/16" 12 12

‡ Not Serviceable Separately

12

23
22

20 24

11

6

8

9

4

16

18

17

1

3

13

21

14

15

25

27

26

28

2 2

19

28

29

7

10

5

www.mahindrausa.com


20
35 Series 4WD, Models - 3535 & 4035 PC June’08

Crankcase With Oil Pan

21

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

001081618R1 30 GASKET Oil Pan Drain Plug 2 2

0000000ZR 31 PLUG Drain Magnetic 2 2

006005725D1 32 BOLT 5/6 UNC - 2B x 4" 2 2

40.289 * GASKET Liquid (587 Loctite) Crankcase to A/R A/R
Adapter Plate

000706732R1 33 BOLT Retainer Mounting 5/16" x 1/8" 4 4

000120393 34 WASHER Plain 6 6

001081728R2 35 WASHER Copper 6 6

006000789B91 36 OIL FILTER Assy. Spin-On 1 1

006002021B1 37 FILTER Adapter 1 1

006005113D1 38 ADAPTER Plate 1 1

Crankcase With Oil Pan

* Parts not illustrated
A/R - As Required

33

31

30

35
34

32

36

37

38

www.mahindrausa.com


22
35 Series 4WD, Models - 3535 & 4035 PC June’08

Crankshaft and Flywheel Assembly

4

11

12

10

14

15

13

18

17

3 9

6

7

8

8

19

16

18a

20

2

1

23

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

006000260B1 1 BOLT Crankshaft Pulley 1 1

000022075RD 2 WASHER Crankshaft Nut 1 1

006005531D1 3 PULLEY Fan Drive 1 1

006002213B1 4 PINION Crankshaft 1 1

006009545D91 5 CRANKSHAFT Cpte. W/Dowel Pin 1 1

006004213B1 6 CRANKSHAFT 1 1

0000000B7 7 BEARING Clutch Pilot 1 1

000024550D 8 PIN Dowel 2 2

000218211 9 KEY Woodruff 1/4 x 3/4 2 2

005550542R91 10 SET Bearing Crankshaft Main - Std Consist of : 3 3

000022071RD 11 BEARING Crankshaft Main F/C Top Std. 3 3

000022157RD 12 BEARING Crankshaft Main F/C Bottom -Std 3 3

005550544R91 13 SET Bearing Crankshaft Main Rear - Std Consist of: 1 1

000022069RD 14 BEARING Crankshaft Main Rear Top Std. 1 1

000022156RD 15 BEARING Crankshaft Main Rear Bottom - Std. 1 1

006005016D91 16 FLYWHEEL Cpte. with Ring Gear Consist of : 1 1

‡ 17 GEAR Ring Flywheel 1 1

005552890R1 18 BOLT Flywheel Mounting 6 6

‡ 18a FLYWHEEL 1 1

006005020D1 19 BACK PLATE 1 1

000020797E05 20 BOLT M6 x 1 x 12 2 2

0000000TD 11A BEARING Camshaft Main Front Top - 0.001" U/S 3 3

0000000TE 12A BEARING Camshaft Main Front Bottom - 0.001" U/S 3 3

0000000TF 14A BEARING Camshaft Main Rear Top - 0.001" U/S 1 1

0000000TG 15A BEARING Camshaft Main Rear Bottom - 0.001" U/S 1 1

0000000TH 11B BEARING Camshaft Main Front Top - 0.002" U/S 3 3

0000000TJ 12B BEARING Camshaft Main Front Bottom - 0.002" U/S 3 3

0000000TK 14B BEARING Camshaft Main Rear Top - 0.002" U/S 1 1

0000000TM 15B BEARING Camshaft Main Rear Bottom - 0.002" U/S

000015524RD * SET BEARING Camshaft - 0.010" U/S 1 1
(For Cpte. Engine-3 cyl.)

000015529RD * SET BEARING Camshaft - 0.015" U/S 1 1
(For Cpte. Engine-3 cyl.)

000015525RD * SET BEARING Crankshaft - 0.020" U/S 1 1
(For Cpte. Engine-3 cyl.)

005554023R91 * SET BEARING Crankshaft - 0.030" U/S 1 1
(For the whole Engine-3 cyl.)

Crankshaft and Flywheel Assembly

* Parts not illustrated
‡ Not Serviceable Separately

www.mahindrausa.com


24
35 Series 4WD, Models - 3535 & 4035 PC June’08

Piston, Liner and Connecting Rod Assembly

4

5

6

6

1

2

3

8

9

10

7

14

12

13

11

15

1816

18

19

17

20

25

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

005555531R1 1 SLEEVE Cylinder 3 3

0000000H9 2 O'RING Sleeve Cylinder (Silicon) (Upper) 3 3

0000000H5 3 O'RING Sleeve Cylinder (Nitrile) (Lower) 3 3

006005460D1 4 PISTON 3 3

0000000A7 5 PIN Piston 3 3

0000000A8 6 CIRCLIP Piston pin 6 6

006002122R91 7 SET Piston Ring Consist of : 3 3

‡ 8 RING Piston Compression Top 3 3

‡ 9 RING Piston Compression 3 3

‡ 10 RING Piston Oil Control 3 3

0000000PM 11 ROD Connecting Cpte. Consist of : 3 3

‡ 12 ROD Connecting 3 3

‡  13 CAP Connecting Rod 3 3

0000000XO 14 BUSH Connecting Rod 3 3

005555719R1 15 BOLT Connecting Rod 6 6

005554069R1 16 NUT Connecting Rod 6 6

005554067R1 17 BEARING Connecting Rod Cpte. Consist of : 3 3

‡ 18 BEARING Connecting Rod Upper - Std 6 6

‡ 19 BEARING Connecting Rod Lower - Std 6 6

006009546D91 20 PISTON Pin & Circlip Assy. Consist of : 3 3

006005460D1 4 PISTON 3 3

0000000A7 5 PIN Piston 3 3

0000000A8 6 CIRCLIP Piston Pin 6 6

006009547D91 21 SLEEVE Cylinder & Piston Cpte. 3 3
 (for one Cylinder) Consist of :

005555531R1 1 SLEEVE Cylinder 3 3

0000000H9 2 O'RING Silicon (RED) 3 3

001231297R1 3 O'RING Nitrile (BLACK) 3 3

006005460D1 4 PISTON 3 3

0000000A7 5 PIN Piston 3 3

0000000A8 6 CIRCLIP Piston Pin 6 6

‡ Not Serviceable Separately

Piston, Liner and Connecting Rod Assembly

www.mahindrausa.com


26
35 Series 4WD, Models - 3535 & 4035 PC June’08

Lubricating Oil Pump

3

8

2

5

4

22

23

10

8

15

16

17

18

19
20

21

12
13

14

9

24

27

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

006005483D91 1 PUMP Lub oil Cpte. Consist of : 1 1

‡ 2 PIN Roll 1 1

‡ 3 PINION Oil Pump Drive 1 1

‡ 4 BODY Oil Pump 1 1

‡ 5 KEY Woodruff 1/8 x 5/8 1 1

‡ 6 ROTOR & Shaft Assy. Consist of : 1 1

‡ 7 SHAFT Oil Pump 1 1

‡ 8 ROTOR Inner Pump 1 1

‡ 9 PIN Groove 1 1

‡ 10 ROTOR Outer 1 1

‡ 11 COVER Oil Pump 1 1

‡ 12 BOLT Cover to Body M6 x 50 1 1

‡ 13 BOLT Cover to Body M6 x 25 3 3

‡ 14 WASHER Spring Cover to Body 4 4

‡ 15 PLUNGER Relief Valve 1 1

‡ 16 SPRING Relief Valve 1 1

‡ 17 GASKET Retainer Spring 1 1

‡ 18 RETAINER Spring 1 1

006005461D1 19 SCREEN Oil Pump (For Shallow & Deep Oil Sump) 1 1

‡ 20 BOLT Screen to cover 2 2

‡ 21 WASHER Spring 1/4" Lock 2 2

‡ 22 BOLT Oil Pump Mounting 1 1

‡ 23 WASHER Spring Lock 1 1

006009548D1 24 END COVER 1 1

Lubricating Oil Pump

‡ Not Serviceable Separately

www.mahindrausa.com


28
35 Series 4WD, Models - 3535 & 4035 PC June’08

Cooling System

2

4

3

1
1

1
2

5

1
3

2
2

2
42
1

1
92
3

1
9

3
02
0

1
8

2
0

1
9

1
0 9

6

1

8

7

2
9 2
6

2
7

2
83

1

2
5

1
7

1
6

1
5

1
4

1
8

a

29

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Cooling System

E006006751D91 1 RADIATOR Assy. (Aluminium) Consists of 1 1

006009816D1 2 TRASH Guard 1 1

006009817D1 3 RADIATOR without Cowl 1 1

006009818D1 4 CAP Radiator 1 1

006009819D1 5 PLUG Drain 1 1

006009820D1 6 COWL Radiator 1 1

E006006996D1 7 BRACKET Surge Tank Mounting 1 1

006002260C91 8 SURGE TANK Cpte. 1 1

006002258C1 9 BOTTLE Surge Tank 1 1

006002259C1 10 CAP Surge Tank 1 1

E006005727D1 11 BRACE Radiator 1 1

005554365R1 12 NUT 1 1

007600505B1 13 FAN 1 1

000179819 14 BOLT 4 4

001082011R2 15 WASHER 4 4

006005472D1 16 BELT Fan 1 1

E006005165D1 17 ADAPTER Fan 1 1

006005504D91 18 PUMP Water Cpte. 1 1

001233546R1 18a GASKET Water Pump 1 1

006004797F1 19 CLIP Hose 4 4

006004797F1 20 CLIP Hose 2 2

E006006174D91 21 BLOCK HEATER Assy. 1 1

006006711D1 22 HOSE Radiator to Block Heater 1 1

006005467D1 23 HOSE Block Heater to Water Pump 1 1

006001633B1 24 BLOCK Casting for Heater 1 1

006000519F1 25 PLUG 3/4" (14 TPI NDTF) 1 1

006006285D1 26 HOUSING Thermostat 1 1

000022271RD 27 BOLT Housing Thermostat Mounting 3 3

005556450R92 28 THERMOSTAT St. Steel 82ºC 1 1

003065125R2 29 GASKET Thermostat Housing Cover 1 1

003065126R2 30 COVER Thermostat Housing 1 1

000022271RD 31 BOLT 3 3

www.mahindrausa.com


30
35 Series 4WD, Models - 3535 & 4035 PC June’08

Cooling System

4
5

4
6

4
7

4
8

4
9

3
9

4
0

4
1

4
2

3
7

5
0

3
6

3
5

3
4

3
3

4
4

3
8

4
3

3
2 3

2

31

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

001082011R2 32 WASHER Spring 6 6

E006006708D1 33 HOSE 1 1

000015490RD 34 GASKET Thermostat Housing 1 1

003065123R2 35 TUBE Connecting Thermostat Bypass 2 2

005556668R91 36 HOSE Clip Thermostat Bypass 2 2

006006100D1 37 BRACKET Engine Mounting 1 1

006009822D1 38 KIT Radiator Mounting Hardware 1 1

000020314E05 39 BOLT Hex. M10 x 1.5 x 35 2 2

000022079RD 40 WASHER Plain 2 2

000022273RD 41 WASHER Spring 2 2

005554365R1 42 NUT M10 2 2

003041407R2 43 PAD Rubber for Radiator 2 2

006009853D91 44 BRACE Mounting Assembly 1 1

000179842 45 BOLT 3/8 UNC x 1-3/8 1 1

000030184R1 46 WASHER Plain 1 1

001231287R2 47 RUBBER Grommet 1 1

001032012R2 48 WASHER Spring 1 1

000120377 49 NUT 3/8" UNC 1 1

006002261C1 50 RUBBER TUBE 1 1

Cooling System

www.mahindrausa.com


32
35 Series 4WD, Models - 3535 & 4035 PC June’08

Fuel Injection System

6

12

13

14
11

25

21

8

17

16

7

22

24

26

27

10

6a
6b

20

21a

21c

21b

19

18

2

4 5 1

23

15

33

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Fuel Injection System

006000222F1 1 F.I.P. Mounting Gasket 1 1

006002214B1 2 GEAR F.I.P 1 1

006000222F1 4 GASKET between Adaptor & Crankcase 1 1

006002079B1 5 PLATE FIP Adaptor 1 1

006005488D91 6 ROTARY Injection Pump 1 –

006005489D91 6 ROTARY Injection Pump – 1

006009969D1 6a KSB Electronic Rotary FIP 1 1

006009973D1 6b SOLENOID Fuel Shut-off for Rotary FIP 1 1

006005712D91 7 INJECTOR Cpte. 3 3

006005475D1 8 WASHER Injector Copper 3 3

006009246D91 9 PIPE Cpte. Fuel Tank to Fuel Filter 1 1

006009246D91 10 PIPE Filter to Pump Rotary 1 1

006005506D91 11 SET HP Pipes Consists of 1 1

006005575D1 12 PIPE Fuel Injection No. 1 Cpte. 1 1

006005576D1 13 PIPE Fuel Injection No. 2 Cpte. 1 1

006005577D1 14 PIPE Fuel Injection No. 3 Cpte. 1 1

006009508D1 15 PIPE Cpte. Fuel Spill 1 1

000022307RD 16 BOLT Banjo Fuel Spill Pipe 3 3

000022306RD 17 WASHER Copper Banjo Spill  Pipe 6 6

001081727R2 18 BANJO Bolt Fuel Spill - Overflow Pipe M8 x 1 1 1

001081728R2 19 WASHER Copper 2 2

E006006997D1 20 DRAIN Tube Fuel Filter 1 1

006009245D91 21 FUEL FILTER Assy. Consists of 1 1

006006648D1 21a FILTER Element 1 1

006008906B1 21b FILTER HEAD Assy. 1 1

006009165B1 21c SCREW Hand Primer 1 1

006002141B1 22 BRACKET Pump Rear Mounting 1 1

000020308E05 23 BOLT Flanged M8 x 1.25 x 16 1 1

000020777E05 24 NUT Flanged 1 1

000020777E05 25 NUT Fuel Filter Mounting Bracket 2 2

006002571B1 26 BOLT Adaptor Plate Mounting M8 x 1.25 x 14 4 4

001121799R1 27 WASHER Plain FIP Mounting 3 3

www.mahindrausa.com


34
35 Series 4WD, Models - 3535 & 4035 PC June’08

Fuel Injection System

31

31

32
33

33

34
35

30

29

28

35

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Fuel Injection System

000020777E05 28 NUT M8 x 1.25 3 3

006000331F1 29 BOLT Banjo M12 Rotary FIP 1 1

006002570 B1 30 STUD FIP Mounting (M8 x 1.25 x 38) 3 3

000020695E05 31 WASHER Sealing 12 x 16 2 2

001230010R2 32 BOLT Banjo M14 x 1.5 1 1

001081618R1 33 WASHER Sealing (Gasket) 2 2

006005722D91 34 PIPE FUEL Overflow to Tank 1 1

000020708E05 35 HOSE Breather Clip 1 1

www.mahindrausa.com


36
35 Series 4WD, Models - 3535 & 4035 PC June’08

Hand Accelerator Assembly

4

1

5
1

0

8

9

3

2

1
3

7

1
2

6

1
2

1
2

1
1

8

37

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

E007603122D11 1 LEVER Rod Top Hand Accelerator 1 1

E007603123D11 2 LEVER Rod Bottom Hand Accelerator 1 1

007535348C1 3 CABLE Hand Accelerator 1 1

007600930D1 4 KNOB Hand Accelerator 1 1

000020818E05 5 BOLT Flanged M6 x 30 Full Threaded 2 2

000060724M01 6 PIN 1 1

000060685M01 7 WASHER 1 1

000704681R2 8 WASHER Friction Governor Control 2 2

000225507 9 SCREW 1/4" UNF x 1 - 3/4" 1 1

001121174R1 10 NUT Nylock 1/4" UNF 1 1

003047323R1 11 SPRING Friction Governor Control 1 1

003047325R1 12 WASHER Governor Control 3 3

000103373 13 PIN Cotter 1 1

Hand Accelerator Assembly

www.mahindrausa.com


38
35 Series 4WD, Models - 3535 & 4035 PC June’08

Foot Accelerator Assembly

1

4

3

7

3

4

5

6

2

39

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Foot Accelerator Assembly

E007604929D91 1 FOOT Accelerator Assy. 1 1

E007605290D1 2 PIN Speed Shift 1 1

000060686M01 3 WASHER 2 2

000103373 4 PIN Split 2 2

007600461R1 5 SPRING Foot Accelerator 1 1

E007603062D1 6 RUBBER BOOT - Tilt Steering Pedal 1 1

007535552C1 7 CABLE Foot Accelerator 1 1

www.mahindrausa.com


FRONT AXLE

www.mahindrausa.com


42
35 Series 4WD, Models - 3535 & 4035 PC June’08

Front Axle Support and Drive

3

9
1

9 8

2

6

7

6

4

5

14

13

10

15

11

16

43

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

E007603382D11 1 GUARD Propeller Shaft Axle End 1 1

E007603371D11 2 GUARD Propeller Shaft Drop Box End 1 1

E007604514D1 3 BRACKET Bearing Support 1 1

006500998C1 4 BEARING Intermediate Support 4WD 1 1

000020313E05 5 BOLT Flanged Hex. Head M10 x 1.5 x 25 4 4

000020308E05 6 BOLT Flanged Propeller Shaft Guard Mounting 4 4
Front & Back M8 x 1.25 x 16

E007605487D11 7 HANGER Propeller Shaft Guard 1 1

000020565E05 8 BOLT M10 x 1.5 x 20 Propeller Shaft Guard 2 2
Mounting Central

000050961D99 9 WASHER for Propeller Shaft Guard Bracket 2 2

E006505758D1 10 SPACER 4WD Coupling 1 1

E006507849D1 11 RUBBER BOOT 1 1

006505828D91 12 COUPLING Propeller Shaft to Front Axle 1 1

E006507085D1 13 SHAFT Propeller 4WD 1 1

E006502943B1 14 SLEEVE Propeller Shaft 1 1

000704589R1 15 CIRCLIP 1 1

006500324C1 16 PIN 1 1

Front Axle Support and Drive

www.mahindrausa.com


44
35 Series 4WD, Models - 3535 & 4035 PC June’08

Chassis

3

2

1

5

2

4

3

45

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

E007603016D11 1 CHASSIS Semi 1 1

000020860E05 2 BOLT Flange M14 x 1.5 x 33 12 12

000020305E05 3 BOLT M14 x 1.5 x 50 Hex. 4 4

000010753P03 4 AXLE Mounting Bolts M18 x 2.5 4 4

005555990R1 5 WASHER Spring Lock 4 4

Chassis

www.mahindrausa.com


46
35 Series 4WD, Models - 3535 & 4035 PC June’08

Tie Rod & Steering Guard Plate

3,3a

2,2a

4

5

1,1a

7,7a

8

6,6a

47

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Tie Rod & Steering Guard Plate

E007603446D91 1 TIE ROD Connecting Assy. 2 –

E007603354D91 1a TIE ROD Connecting Assy. – 2

E007605228D91 2 BRACKET Steering Guard 2 –

E007604684D91 2a BRACKET Steering Guard – 2

E007605227D1 3 PLATE Steering Guard 2 –

007604685D1 3a PLATE Steering Guard – 2

000012190P04 4 BOLT M8 x 1.25 8 8

007602877C1 5 NUT Nylock M18 x 1.5 2 2

006505591D91 6 FRONT AXLE Assy. Cpte. 1 –

006507978D91 6a FRONT AXLE Assy. Cpte. – 1

E007203054D91 7 CYLINDER Power 1 –

E007204049D91 7a CYLINDER Power – 1

000020860E05 8 BOLT M14 x 1.5 x 33 4 4

www.mahindrausa.com


48
35 Series 4WD, Models - 3535 & 4035 PC June’08

Front Axle Central

1
2

1
8

1
4

6
5

1
3

2
11

,1
1a

1
0

9

1
8

1
4

1
5

1
7

1
5

1
6

2
5

21
a�

2
4

2
2

2
1

b
�

6

1

8
7

2
0

a
�

2
0

b
�

2
3

4
a

3

4
b

1
6

1
9

�
 =

 2
0

�
 =

 2
1

4

49

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

E006507298D1 1 BEAM Housing 1 1

006505666D1 2 O'RING Beam Housing Side Housing 105 x 3.5 2 2

E006507912D1 3 ADAPTOR BREATHER 1 1

006505827D91 4 SUB-ASSEMBLY of Pillow Block Front with Bush 1 1
Consists of

E006504518D1 4a PILLOW Block Front   1 1

006504502D1 4b BUSH Front Pillow Block 1 1

006505680D1 5 GREASE Seal  Front Pillow Block 70*85*6.25 1 1

000109461 6 NIPPLE Grease 2 2

000012653P04 7 NUT M16 1 1

000013185P04 8 SCREW Hex. Head M16 x 2 x 60 1 1

000020281E05 9 PIN DOWEL Ø8 2 2

000120396 10 WASHER Plain 16 16

E006508012D1 11 BOLT 1/2" UNF x 22 mm 16 –

E006507868D1 11a BOLT 1/2" UNF x 120 mm – 16

005556422R2 12 DRAIN PLUG 1/2" NPSF 1 1

E006504524D1 13 SHAFT Differential Pinion 1 1

E006504522D1 14 BEVEL Gear Differential 2 2

E006504520D1 15 BEVEL Pinion Differential 2 2

E006504521D1 16 LINER Pinion Differential 2 2

000012511P04 17 DOWEL dia. 5 Spring 1 1

E006504523D1 18 WASHER Thrust Diff Gears 2 2

000012196P04 19 DOWEL dia. 10 2 2

E006507189D91 20 DIFFERENTIAL Case Cpte. Consists of 1 1

E006507188D1 20a DIFFERENTIAL Housing LH 1 1

E006507351D1 20b CASE Differential RH 1 1

E006507350D91 21 SET OF TWO (Front Axle) Consists of 1 1

E006504607D1 21a RING Gear (Set of 2) 1 1

E006505728D1 21b SPIRAL Bevel Pinion 1 1

E006507872D1 22 LOCKPLATE (40 Deg.) 1 1

E006507873D1 23 LOCKPLATE (50 Deg.) 1 1

E006507871D1 24 BOLT Hex. Head 7/16" UNF x 85 6 6

Front Axle Central

www.mahindrausa.com


50
35 Series 4WD, Models - 3535 & 4035 PC June’08

Front Axle Central

4
9

4
0

2
6

3
5

4
9

4
0

4
8

3
1

3
7

2
8

3
8

3
9

3
9

3
0

3
3

4
4

4
6

a
4

1
b

2
6

2
7

4
1

a

4
6

4
7

4
5

3
2

3
6

4
2

4
3

2
5

2
9

4
1

51

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

E006505373D1 25 BEARING Carrier 2 2

006503952C1 26 BEARING Taper Roller-30209 - Timken 2 2

E006505376D1 27 HOUSING Differential Carrier 1 1

006505671D1 28 O'RING Input Pinion Shaft 32 x 1.8 1 1

SF0101080 29 BOLT Hex. M12 x 1.5 x 30 6 6

006505665D1 30 O'RING Pinion Bearing Cage 80 x 3.55 1 1

006504606D1 31 BEARING Taper Roller-4T 32007 - Timken 2 2

E006505593D1 32 SPACER Taper Roller Bearing 1 1

E006505588D1 33 HOUSING Input Shaft 1 1

000016469P04 35 BOLT M12 6 6

E006505768D1 36 SHIM Pinion Preload 0.5mm A/R A/R
OR

E006505769D1 36 SHIM Pinion Preload 0.2mm A/R A/R
OR

E006505770D1 36 SHIM Pinion Preload 0.05mm A/R A/R

E006504612D1 37 SPACER Pre loading Bevel Pinion 1 1

006504543D1 38 SEAL-INPUT (Pinion) Shaft Bearing Cage 45x62x9 1 1

E006507879D1 39 NUT (M35) Spiral Pinion 1 1

E006505687D1 40 SHIM Diff Bearing 0.5mm A/R A/R
OR

E006505688D1 40 SHIM Diff Bearing 0.2mm A/R A/R
OR

E006505689D1 40 SHIM Diff Bearing 0.05mm A/R A/R

E006505826D91 41 SUB-ASSEMBLY of Pillow Block Rear with Bush 1 1
Consists of

E006504503D1 41a PILLOW Block Rear   1 1

006505378D1 41b BUSH Rear Pillow Block 1 1

E006507881D1 42 PIPE Breather 1 1

000020708E05 43 CLIP Hose 1 1

E006504512D1 44 WASHER Thrust Rear Pillow 1 1

001082014R2 45 WASHER Spring Lock 4 1

E006507672D1 46 SPACER Pillow Block 1 1

006505673D1 46a O'RING Rear Pillow 1 1

E006507294D1 47 LOCK PLATE Beam Housing 16 16

E006507923D1 48 BEARING Taper Roller 1 1

001233891R1 49 BOLT M10 x 1.5 x 30 Hex. Head 8 8

A/R - As Required

Front Axle Central

⎫
⎢
⎬
⎢
⎭

⎫
⎢
⎬
⎢
⎭

www.mahindrausa.com


52
35 Series 4WD, Models - 3535 & 4035 PC June’08

Front Axle Central

5
2

5
1

5
0

53

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

E006505684D1 50 SHIM Pinion Centralising 0.5mm A/R A/R
OR

E006505685D1 50 SHIM Pinion Centralising 0.2mm A/R A/R
OR

E006505686D1 50 SHIM Pinion Centralising 0.05mm A/R A/R

E006507878D1 51 WASHER Lock for Spiral Pinion 1 1

E006507925D1 52 BOLT Hex. 7/16" 20 UNF 2 2

Front Axle Central

⎫
⎢
⎬
⎢
⎭

A/R - As Required

www.mahindrausa.com


54
35 Series 4WD, Models - 3535 & 4035 PC June’08

Front Axle RH

1

42

6
,6

a

2
4

2
3

1
0

1
3

9

3
1

2
9

2
5

2
6

2
7

2
2

2
8

2
1

2
0

1
9

3

7

5

1
41

5

1
6

1
1

1
2 9

3

1
4

1
1

8 1
7 1
8

3
0

55

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

E006504549D1 1 FRONT AXLE Spacer – 1

000020281E05 2 DOWEL dia. 8mm – 2

000012110P04 3 BEARING Ball - Side Housing 6209 (85 x 45 x 19) 2 2

006505666D1 4 O'RING Beam Housing Side Housing 105 x 3.5 – 1

E006507337D1 5 LOCK NUT 1 1

E006507611D1 6 SHAFT Beam Housing 29 PTO 1 –

E006507604D1 6a SHAFT Beam Housing 33 PTO – 1

E006505705D1 7 BEVEL Gear Intermediate Reduction 1 1

E006507353D1 8 SIDE Housing RH 1 1

006504567D1 9 SEAL Side Housing Top 55-90-17 2 2

007202841D1 10 STUD M12 2 2

005550753R1 11 NUT M12 3 3

005550700R1 12 WASHER Spring M12 4 4

E006507725D1 13 TOP COVER RH 1 1

006000721H1 14 BOLT M12 x 50 Length 3 3

000016656P04 15 O'RING 1 1

E006506959D1 16 DIPSTICK 1 1

E006507341D1 17 SHAFT Side Housing   1 1

000012196P04 18 DOWEL dia. 10 2 2

006503044C1 19 BOLT Allen M8 x 1.25 1 1

E006504569D1 20 SWIVEL Housing RH 1 1

E006507338D1 21 STRAIGHT Bevel Gear Pinion Final Reduction 1 1

005556422R2 22 DRAIN PLUG 1/2" NPSF 1 1

006504588D1 23 BEVEL Gear Final Reduction 1 1

006505675D1 24 O'RING Hub Housing & Swivel Housing 220 x 6 1 1

E006504590D1 25 RETAINER Spindle Axle 1 1

E006504591D1 26 WASHER Retaining Axle Shaft 1 1

006505658D1 27 BOLT M10 x 1.25 Pitch x 28 Length 3 3

006507711D1 28 BEARING Ball - 6308-C3-40-90-23 1 1

E006504568D1 29 RETAINER Bearing Hub Housing 2 2

000020307E05 30 BOLT M8 x 20 Length 4 4

006504594D1 31 BALL Bearing Hub Housing 6213 (120 x 65 x 23) 1 1

Front Axle RH

www.mahindrausa.com


56
35 Series 4WD, Models - 3535 & 4035 PC June’08

3
4

Front Axle RH

3
6

4
4

3
5

4
3

3
3

3
2

3
7

4
0

4
5

4
2

4
1

4
0

3
8

3
9

57

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

006504570D1 32 SEAL Hub Housing Main Seal 80-105-13 1 1

E006504589D1 33 COLLAR Oil Seal Hub Housing 1 1

E006505690D1 34 SHIM End Reduction 0.5mm A/R A/R
OR

E006505691D1 34 SHIM End Reduction 0.2mm A/R A/R
OR

E006505692D1 34 SHIM End Reduction 0.05mm A/R A/R

E006504565D1 35 HUB Housing 1 1

E006504587D1 36 SPINDLE Front Axle 1 1

000016499P04 37 BEARING Ball - 6014 (110 x 70 x 20) - FAG 1 1

006505706D1 38 BEVEL Pinion Intermediate Reduction 1 1

006505608D1 39 BEARING Ball 40-90-23 (6308) 1 1

006504600D1 40 BEARING Ball 40 80 18 1 1

E006507374D1 41 COVER Swivel Housing 1 1

000020565E05 42 BOLT Hex. Head M10 x 1.5 6 6

001233891R1 43 BOLT M10 x 1.5 x 30 9 9

006505668D1 44 O'RING Axle Shaft 1 1

001081728R2 45 WASHER Copper 2 2

A/R - As Required

Front Axle RH

⎫
⎢
⎬
⎢
⎭

www.mahindrausa.com


58
35 Series 4WD, Models - 3535 & 4035 PC June’08

Front Axle LH

2
9

2
4

2
3

2
5

2
6

2
7

1
7 3

9 3

4
5

7

6

4

2

2
9

2
1

1

1
1 1
4

1
0

1
2

1
1

1
6 1
5

1
3

2

8

1
9

1
8

9 2
0

2
2

3
1

3
0

1
4

59

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Front Axle LH

E006504549D1 1 FRONT AXLE Spacer – 1

000020281E05 2 DOWEL dia. 8mm – 2

000012110P04 3 BEARING Ball - Side Housing 6209 (85 x 45 x 19) 2 2

006505666D1 4 O'RING Beam Housing Side Housing 105 x 3.5 – 1

E006507337D1 5 LOCK NUT 1 1

E006507611D1 6 SHAFT Beam Housing 29 PTO 1 –

E006507604D1 6a SHAFT Beam Housing 33 PTO – 1

E006505705D1 7 BEVEL Gear Intermediate Reduction 1 1

E006507352D1 8 SIDE Housing LH 1 1

006504567D1 9 SEAL Side Housing Top 55-90-17 2 2

007202841D1 10 STUD M12 2 2

005550753R1 11 NUT M12 3 3

005550700R1 12 WASHER Spring M12 4 4

E006507704D1 13 TOP COVER LH 1 1

006000721H1 14 BOLT M12 x 50 Length 3 3

000016656P04 16 O'RING 1 1

E006506959D1 16 DIPSTICK 1 1

E006507341D1 17 SHAFT Side Housing   1 1

000012196P04 18 DOWEL dia. 10 2 2

006503044C1 19 BOLT Allen M8 x 1.25 1 1

E006504563D1 20 SWIVEL Housing LH 1 1

E006507338D1 21 STRAIGHT Bevel Gear Pinion Final  Reduction 1 1

005556422R2 22 DRAIN PLUG 1/2" NPSF 1 1

006504588D1 23 BEVEL Gear Final Reduction 1 1

006505675D1 24 O'RING Hub Housing & Swivel Housing 220 x 6 1 1

E006504590D1 25 RETAINER Spindle Axle 1 1

E006504591D1 26 WASHER Retaining Axle Shaft 1 1

006505658D1 27 BOLT M10 x 1.25 Pitch x 28 Length 3 3

006507711D1 28 BEARING Ball - 6308-C3-40-90-23 1 1

E006504568D1 29 RETAINER Bearing Hub Housing 2 2

000020307E05 30 BOLT M8 x 20 Length 4 4

006504594D1 31 BALL Bearing Hub Housing 6213 (120 x 65 x 23) 1 1

www.mahindrausa.com


60
35 Series 4WD, Models - 3535 & 4035 PC June’08

Front Axle LH

3
6

3
5

3
4

3
2

3
3

3
9

4
24

1

3
7

4
4

4
3

3
8

4
5

4
0

61

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

A/R - As Required

Front Axle LH

A/R - As Required

⎫
⎢
⎬
⎢
⎭

006504570D1 32 SEAL Hub Housing Main Seal 80-105-13 1 1

E006504589D1 33 COLLAR Oil Seal Hub Housing 1 1

E006505690D1 34 SHIM End Reduction 0.5mm A/R A/R
OR

E006505691D1 34 SHIM End Reduction 0.2mm A/R A/R
OR

E006505692D1 34 SHIM End Reduction 0.05mm A/R A/R

E006504565D1 35 HUB Housing 1 1

E006504587D1 36 SPINDLE Front Axle 1 1

000016499P04 37 BEARING Ball - 6014 (110 x 70 x 20) - FAG 1 1

006505706D1 38 BEVEL Pinion Intermediate Reduction 1 1

006505608D1 39 BEARING Ball 40-90-23 (6308) 1 1

006504600D1 40 BEARING Ball 40 80 18 1 1

E006507374D1 41 COVER Swivel Housing 1 1

000020565E05 42 BOLT Hex. Head M10 x 1.5 6 6

001233891R1 43 BOLT M10 x 1.5 x 30 9 9

006505668D1 44 O'RING Axle Shaft 1 1

001081728R2 45 WASHER Copper 2 2

www.mahindrausa.com


STEERING AND LINKAGES

www.mahindrausa.com


64
35 Series 4WD, Models - 3535 & 4035 PC June’08

Wheel and Column

1

11

7

6

17

18

16
2

12

8

34

9
6

7

13

14

5

10

15

65

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Wheel and Column

E007603113D1 1 WHEEL Steering 1 1

E007603112D1 2 GAS SPRING Assy. 1 1

E007602980D1 3 TILT STEERING Pedal 1 1

E007603062D1 4 RUBBER BOOT - Tilt Steering Pedal 1 1

E007603132D11 5 BRACKET HSU Mounting 1 1

E007602911D1 6 STEERING Pivot Pin 2 2

000020313E05 7 BOLT Flanged (M10 x 1.5 x 25) 2 2

000012754P04 8 SPRING Dowel Sleeve Heavy 4 x 25 1 1

E007603054D1 9 SPRING Dowel Pin Outer-RSL 1 1

E007605528D1 10 NUT M16 x 1.5 x 20 1 1

000020311E05 11 BOLT Flanged Hex. Head M6 X1.0 X16 4 4

007601601D1 12 PIVOT HOUSING for Gas Spring 1 1

E007603414D11 13 BRACKET Pedal Shaft Support 1 1

E007605395D91 14 BRACKET Hand Accelerator Cable 1 1

001233807R1 15 NUT M6 2 2

000039374D 16 PIN Rod End Gas Spring 1 1

000103373 17 PIN Split 1 1

000060685M01 18 WASHER Plain M10 1 1

www.mahindrausa.com


66
35 Series 4WD, Models - 3535 & 4035 PC June’08

Power Steering Piping Sub Assembly

6,6a
7

7

8

3

8

2

5

5

5

2

9

9

3

5

4

1

13

10

11

12

M&M Part Ref. Vendor Unit Quantity Remarks /
Number Part No. Description of Part per tractor Service

Bulletin No.

67

3535 4035

Power Steering Piping Sub Assembly

E007202991D1 1 — PIPE Steering Pressure from Pump to Hose 1 1

007200811C1 2 — ADAPTOR - P Port Of HSU (Series 5) 2 2

000051410D01 3 — ADAPTOR (PLR Port On HSU) 2 2

E007203033D91 4 — CONTROL UNIT Steering 1 1

000051411D01 5 — O'RING For P, L, R & T Ports Of HSU 4 4

E007203054D91 6 — CYLINDER Power Steering 1 –

E007204049D91 6a — CYLINDER Power Steering – 1

E007203908D1 7 — HOSE HSU To Cylinder 2 2

E007202992D1 8 — HOSE Pressure, HSU Integral Column 2 2

E007203578D91 9 — HOSE Power Steering Return 2 2

E007204711D91 10 M01682 STEERING CYLINDER Seal Kit 1 1

E007204736D1 * SK-9028 ROD Wiper 2 2

E007204737D1 * SK-9029 ROD Seal 2 2

E007204738D1 * SK-9030 BEARING Ring 2 2

E007204739D1 * SK-8823 O'RING 2 2

E007204741D1 * SK-6001 PISTON Seal 1 1

E007204742D1 * SK-7139 BEARING Ring 1 1

E007204744D1 * SK-8822 O'RING for Cylinder Ports 2 2

E007204712D91 11 9900472-000 HSU Seal Kit 1 1

E007204740D1 * 250001-037 O'RING Seal 3 3

E007204743D1 * 250001-113 O'RING End Cap 1 1

E007204745D1 * 4998312-001 QUAD Seal 1 1

E007204746D1 * 4999650-001 O'RING 1 1

E007204747D1 * 4997708-001 DUST Seal 1 1

E007204748D1 * 250001-022 O'RING for Plug 1 1

E007204749D1 * 5988025-001 PLUG 1 1

E007204713D91 12 64456-000 HSU Centering Spring Kit 1 1

E007204750D1 * — SPRING Straight 2 2

E007204751D1 * — SPRING Curved 6 6

000020860E05 13 — BOLT M14 x 1.5 x 33 4 4

www.mahindrausa.com


CLUTCH

www.mahindrausa.com


70
35 Series 4WD, Models - 3535 & 4035 PC June’08

Clutch Housing

1

5

6

3

9

2

10

4

13

17

18

7

11

14

15

16

12

21

20

19

71

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Clutch Housing

006505102D1 1 CLUTCH HOUSING 1 1

006507700D1 2 UPPER COVER Speed Housing 1 1

000020313E05 3 BOLT M10 x 25 10 10

000016182P04 4 DOWEL dia. 12 2 2

006505594D1 5 COVER - Clutch Window 1 1

000020308E05 6 BOLT M8 x 1.25 x 16 Flange Headed 4 4

000020324E05 7 BOLT M10 2 2

000012770P04 8 BUSH Sintered 28 x 40 2 2

000020549R1 9 BOLT 1/2" UNC x 1-7/8 2 2

000020869R1 10 WASHER 1/2" UNC 2 2

000013899P04 11 BOLT M12 x 55 4 4

005554172R1 12 WASHER Plain M12 4 4

006503155D1 13 BUSH - Clutch Shaft 2 2

000020727E05 14 BOLT M12 x 60 1 1

000012196P04 15 DOWEL 2 2

006505037D1 16 BREATHER for Clutch Housing 1 1

006505679D1 17 BOLT Flanged M14 x 1.5 4 4

006505678D1 18 NUT Flanged M14 x 1.5 3 3

E006005555D91 19 ASSEMBLY BACK PLATE Consists of 1 1

006005557D1 20 BACK PLATE Bottom 1 1

006005556D1 21 RUBBER PAD Back Plate Bottom 1 1

www.mahindrausa.com


72
35 Series 4WD, Models - 3535 & 4035 PC June’08

Clutch Assembly

4
5

2

3

7
1

6

73

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Clutch Assembly

006502621C91 1 COVER Clutch Assy. 1 1

006505644D1 2 DAMPER Clutch 1 1

006505645D1 3 PLATE Friction Clutch 1 1

000016466P04 4 SCREW Allen 6 6

000934309R1 5 WASHER Spring 6 6

001099324R1 6 BOLT 6 6

001082011R2 7 WASHER Spring 6 6

www.mahindrausa.com


74
35 Series 4WD, Models - 3535 & 4035 PC June’08

Clutch Release Mechanism

2

8

4

1

5

12
13

12

11

10

9

6

3
7

75

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Clutch Release Mechanism

006501380R91 1 CLUTCH Release Bearing - Angular 1 1

006505106D1 2 SLEEVE Clutch Release Bearing 1 1

000012944P04 3 SPACER 1 1

006505103D1 4 FORK Clutch Release Bearing 1 1

006505104D1 5 PIN Clutch Release Fork 2 2

006505105D1 6 SHAFT Clutch Release Fork 1 1

006506441D1 7 ARM Clutch Release Shaft 1 1

000012282P04 8 SPRING Dowel Sleeve - dia. 8 x 40 1 1

005558419R1 9 WASHER Spring M10 Sq. Cross Section 3 3

006506443D1 10 BOLT M10 x 1.5 x 50 3 3

006505107D1 11 RETAINER Oil Seal Main Drive Shaft 1 1

000020307E05 12 BOLT M8 x 1.25 x 20 Flange Hex. Headed 9 9

000060686M01 13 WASHER Plain M8 1 1

www.mahindrausa.com


76
35 Series 4WD, Models - 3535 & 4035 PC June’08

Clutch Pedal and Linkages

6

11

86
9

1
3

2

5

4

7

10

13
14

12

77

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Clutch Pedal and Linkages

E007603037D11 1 CLUTCH PEDAL 1 1

E007602983D1 2 CLUTCH Vertical Link 1 1

000012723P04 3 SPRING Torsion 1 1

007600251D1 4 TURN LINK for Clutch M10 x 1.25 x 100 RH LH 1 1

007600785D1 5 RUBBER COVER for Clutch Pedal 1 1

000012935P04 6 LOCK PIN Yoke 2 2

000012645P04 7 NUT Flanged M10 x 1.25 1 1

005554798R1 8 CIRCLIP 1 1

000013151P04 9 WASHER Plain 28.5 x 45 x 3 1 1

007600229D1 10 YOKE END RH 1 1

007600277D1 11 SPACER 28 dia. x 21mm 1 1

E007604975D1 12 HOOK Transportation 2 2

005555986R1 13 BOLT 3/4" UNC 4 4

005555990R1 14 WASHER Spring 3/4" UNC 4 4

www.mahindrausa.com


TRANSMISSION

www.mahindrausa.com


80
35 Series 4WD, Models - 3535 & 4035 PC June’08

4WD Engagement Linkages

3

2

8

9

7

1
4

5
6

10

81

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

4WD Engagement Linkages

E007602905D1 1 LINK Assy. 4WD 1 1

E007602936D1 2 LINK Rod 4WD 1 1

E007603053D1 3 KNOB 4WD 1 1

007603116D1 4 PIN dia. 10 x 4 1 1

000120394 5 WASHER Plain 1 1

000103373 6 PIN Cotter 1 1

E007603054D1 7 SPRING Dowel Pin Outer RSL 1 1

000012645P04 8 NUT Flange M10 x 1.25 1 1

007600229D1 9 YOKE End RH 1 1

E007605555D1 10 BRACKET Switch Mounting 4WD 1 1

www.mahindrausa.com


82
35 Series 4WD, Models - 3535 & 4035 PC June’08

Range Shifting System

2

1

4

3

83

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Range Shifting System

E007603213D11 1 LEVER Range Shift 1 1

E007603067D1 2 KNOB Range Lever 1 1

E007603054D1 3 SPRING DOWEL Pin Outer 1 1

E007603153D1 4 SPRING DOWEL Pin Inner 1 1

www.mahindrausa.com


84
35 Series 4WD, Models - 3535 & 4035 PC June’08

Forward - Reverse Shifting System

6

4
5

9

87

5

6

4

2

9

11

15

10

1314

1

3

12

85

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

E007602923D1 1 LEVER Forward - Reverse Shuttle 1 1

E007603065D1 2 CABLE Forward - Reverse 1 1

007600931D1 3 KNOB Forward - Reverse Shuttle 1 1

E007604152D1 4 PIN dia. 10 x 24mm 2 2

000012914P04 5 WASHER Plain dia. 10mm 2 2

000103373 6 PIN Cotter 2 2

E007605310D1 7 PIVOT Forward - Reverse 1 1

000012508P04 8 SPRING Dowel Sleeve Heavy dia. 8 x 28mm 1 1

E007605392D1 9 CLIP Forward - Reverse Cable Locking 2 2

E007605299D91 10 BRACKET Cable Mounting 1 1

000020313E05 11 BOLT M8 x 1.25 2 2

005555988R1 12 WASHER Spring 2 2

005554172R1 13 WASHER Plain 14.5 x 30 1 1

000103398 14 PIN Cotter 1 1

000030184R1 15 WASHER Plain 2 2

Forward - Reverse Shifting System

www.mahindrausa.com


86
35 Series 4WD, Models - 3535 & 4035 PC June’08

Differential Lock System

4

5

7

23

6

1

87

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

E007602935D1 1 PEDAL Differential Lock 1 1

E007602934D1 2 PLATE Foot Differential Lock 1 1

E007603063D1 3 RUBBER BOOT Differential Lock Pedal 1 1

E007603054D1 4 SPRING DOWEL Pin Outer 1 1

E007603153D1 5 SPRING DOWEL Pin Inner 1 1

001099324R1 6 BOLT Flanged M8 x 1.0 x 30 2 2

000020777E05 7 NUT Hex. Flanged M8 2 2

Differential Lock System

www.mahindrausa.com


88
35 Series 4WD, Models - 3535 & 4035 PC June’08

Speed Shifting System

8

7

6

1
3

2
4

1
4

1
9

2
0

1
1

1
6

7
1

2

2
0

2
6

2
1

2
3

3

2
0

4

3

1
5

1
7

1
8

2
7

9

1
0

2
2

2

1

2
8

2
5

5

89

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

E007604976D1 1 LEVER Speed Shift 1 1

000013188P04 2 KNOB 1 1

E007603056D1 3 ARM Speed Shift 2 2

E007603057D1 4 CONTROL CROSS Speed Shift 1 1

E007605290D1 5 PIN Speed Shift 1 1

000060686M01 6 WASHER 1 1

000103373 7 PIN Split 2 2

E007603344D1 8 SPRING Torsion 1 1

E007603058D1 9 PIVOT BRACKET With Shaft 1 1

E007603059D1 10 BRACKET Mounting 1 1

E007602994D1 11 SPEED SHIFT Link RH 1 1

E007603290D11 12 SPEED LINK 1-2 Front 1 1

E007603291D11 13 SPEED LINK 3-4 Front 1 1

E007602992D1 14 ADJUSTER Speed Shift Link 1 1

000020310E05 15 BOLT Flanged M8 x 1.25 x 35 4 4

000120394 16 WASHER M10 1 1

000934309R1 17 WASHER Spring M8 4 4

005553017R1 18 NUT M8 x 1.25 4 4

000032140B12 19 LOCK NUT M12 1 1

000012935P04 20 LOCK PIN Yoke 3 3

000032097B12 21 CIRCLIP dia. 25mm 1 1

007600655D91 22 RUBBER BOOT Upper 1 1

000016211P04 23 OIL SEAL 2 2

E007605477D1 24 NUT Lock M12 LHT 1 1

007600229D1 25 YOKE End RH 1 1

000010800P03 26 WASHER 28.5 x 45 x 2.5 1 1

007602042C1 27 NIPPLE Grease 1 1

000012645P04 28 NUT Flanged M10 x 1.25 1 1

Speed Shifting System

www.mahindrausa.com


90
35 Series 4WD, Models - 3535 & 4035 PC June’08

Speed Section - Main Shaft (Top)

17
15

16
7

8
10

3

1

11

9
3

4
2

5

6

3

14

13

18

12

12b

12a

91

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Speed Section - Main Shaft (Top)

006505120D1 1 MAIN SHAFT Hollow, Shuttle Section 1 1

006505110D1 2 GEAR Reverse Driving Shuttle Section 1 1

006504600D1 3 BEARING 40 x 80 x 18 3 3

006505339D1 4 SPACER Front Shuttle Section Top Shaft 1 1

006507269D1 5 SPACER REAR (Graded) Hollow Shaft 42.8 A/R A/R
OR

006507270D1 5 SPACER REAR (Graded) Hollow Shaft 42.9 A/R A/R
OR

006507271D1 5 SPACER REAR (Graded) Hollow Shaft 43.0 A/R A/R
OR

006507272D1 5 SPACER REAR (Graded) Hollow Shaft 43.1 A/R A/R
OR

006507273D1 5 SPACER REAR (Graded) Hollow Shaft 42.7 A/R A/R

006505111D1 6 GEAR FORWARD Driving Shuttle Section 1 1

006505129D1 7 BUSH Sintered Main Shaft Outer, Shuttle 1 1

006505639D1 8 OIL SEAL Main Shaft Inner Shuttle Section 1 1

006505641D1 9 OIL SEAL Retainer Clutch Release Bearing 1 1

000016308P04 10 CIRCLIP Internal dia. 80 1 1

006505119D1 11 MAIN SHAFT Inner Shuttle Section 1 1

006505693D91 12 ASSEMBLY of Main Shaft & Phosphor Bronze Bush 1 1
consisting of

006505122D1 12a MAIN SHAFT Speed Section 1 1

006505430D1 12b BUSH Main Shaft Speed Section 1 1

006506648D1 13 BUSH 4th Driven Gear 1 1

006505415D91 14 ASSEMBLY of gear 4th Driven Main Shaft 1 1
Speed Section

006506647D1 15 BUSH Guide 2nd & 3rd Driven Gear 1 1

006505414D91 16 ASSEMBLY of Gear 3rd Driven Main Shaft 1 1
Speed Section

006505413D91 17 ASSEMBLY of Gear 2nd Driven Main Shaft 1 1
Speed Section

006506646D1 18 BUSH 1st Gear - Graded 31.1 A/R A/R
OR

006507283D1 18 BUSH 1st Gear - Graded 31.2 A/R A/R
OR

006507284D1 18 BUSH 1st Gear - Graded 31.3 A/R A/R
OR

006507285D1 18 BUSH 1st Gear - Graded 30.8 A/R A/R
OR

006507286D1 18 BUSH 1st Gear - Graded 30.9 A/R A/R
OR

006507287D1 18 BUSH 1st Gear - Graded 31.0 A/R A/R

A/R - As Required

⎫
⎜
⎜
⎜
⎬
⎜
⎜
⎜
⎭

⎫
⎜
⎜
⎜
⎜
⎬
⎜
⎜
⎜
⎜
⎭

www.mahindrausa.com


92
35 Series 4WD, Models - 3535 & 4035 PC June’08

Speed Section - Main Shaft (Top)

2625

27

28
26

29

3833

30

46

45

44

43

34

47

40

41

24

39
33

464436

40

30

34

4543

31
32

50

49

47

4220

23

22

19 31

37

48 21

32
35

24

24

93

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Speed Section - Main Shaft (Top)

006505412D91 19 ASSEMBLY of Gear 1st Driven Main Shaft Speed Section 1 1

006505647D1 20 V-RING Shaft dia. 35 (Speed, Main Top Shaft) 1 1

006505128D1 21 BUSH Main Shaft Front Bearing Support 1 1

000016299P04 22 BEARING (4WD) 1 1

006505629D1 23 CIRCLIP Int. Bore 83.5 Width 4 1 1

006505358D91 24 ASSY of Single Cone Synchronizer 2 2
Each Assy. Consisting of

0703EA0020N 25 SLEEVE Synchronizer 1 1

006508030D1 26 SYNCHRONIZER Ring 2 2

006508029D1 27 KEY Synchronizer 3 3

006505318D1 28 FORGED Hub 1st - 2nd 1 1

006508028D1 29 C-SPRING For Synchro Pack 2 2

000016322P04 30 LOCKING Plate 2 2

000016321P04 31 WASHER Sealing 2 2

001082228R92 32 OIL SEAL PTO Shifter Bracket 2 2

000012508P04 33 SPRING Dowel Sleeve Heavy dia. 8 x 28 2 2

000020308E05 34 BOLT M8 x 1.25 x 16 Flange Headed 2 2

006505481D1 35 RAIL 1st - 2nd Speed 1 1

006505482D1 36 RAIL 3rd - 4th Speed 1 1

000030902B11 37 PIN Interlock 1 1

006505140D1 38 ARM 1st - 2nd Speed 1 1

006505141D1 39 ARM 3rd - 4th Speed 1 1

006505142D1 40 LEVER Speed 2 2

006505431D1 41 FORK 1st - 2nd Speed 1 1

006505432D1 42 FORK 3rd - 4th Speed 1 1

006503662C1 43 STEEL BALL dia. 8mm 2 2

006505471D1 44 SPRING Compression, Ball Retention 2 2

000012488P04 45 WASHER Copper for Retention Bolt 2 2

006505191D1 46 BOLT Spring Retention 2 2

006506442D1 47 SPRING Dowel Sleeve dia. 6 x 25 2 2

001081724R2 48 WASHER Copper 1 1

006505505D1 49 SHAFT Reverse Idler 1 1

006505133D1 50 GEAR Reverse Idler 1 1

www.mahindrausa.com


94
35 Series 4WD, Models - 3535 & 4035 PC June’08

Speed Section - Main Shaft (Top)

52

51

53
55

51

54

95

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Speed Section - Main Shaft (Top)

006505511D1 51 WASHER Thrust, Shaft Reverse Idler 2 2

006505636D1 52 O'RING Reverse Idler Shaft 1 1

006505614D1 53 BEARING Needle Roller 25 x 31 x 24 1 1

000032097B12 54 CIRCLIP Ext. 25mm dia. (Rev. Idler Shaft) 1 1

006505193D1 55 BOLT Hex. M10 - Idler Shaft 1 1

www.mahindrausa.com


96
35 Series 4WD, Models - 3535 & 4035 PC June’08

Speed Section - Countershaft

8
4 12

10
9 11 7

13

14

356

2

1

16
17

1918
21

2022

181923

2425
26

27
28

15

29
30

31

32

32

97

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Speed Section - Countershaft

006507710D1 1 FORK Forward / Reverse Shuttle 1 1

006505637D1 2 O'RING Shuttle & 4WD Rail 1 1

006505483D1 3 RAIL Forward / Reverse Shuttle 1 1

E007605310D1 4 PIVOT Forward / Reverse 1 1

001081728R2 5 WASHER 1 1

006505148D1 6 BOLT Shaft Shuttle Change 1 1

006505143D1 7 LEVER Forward / Reverse Shuttle Fork 1 1

000012508P04 8 SPRING Dowel Sleeve Heavy dia. 8 x 28 1 1

000016321P04 9 WASHER Sealing 1 1

000016322P04 10 LOCKING Plate 1 1

001082228R92 11 OIL SEAL PTO Shifter Bracket 1 1

000020308E05 12 BOLT M8 x 1.25 x 16 Flange Headed 1 1

006503662C1 13 BALL Spherical dia. 8 1 1

006505471D1 14 SPRING Compression Ball Retention 1 1

006505994D1 15 SHAFT Counter, Speed Section 1 1

000032097B12 16 CIRCLIP Ext 25 mm dia. (Rev. Idler Shaft) 1 1

006505606D1 17 BALL Bearing 25 x 80 x 21 (6405) 1 1

000012351P04 18 BEARING Needle Roller 40 x 45 x 30 2 2

006507606D1 19 BUSH Forward / Reverse 2 2

006505151D1 20 DOUBLE Cone Synchronizer 1 1

006505108D1 21 GEAR Reverse Counter Shaft 1 1

006505109D1 22 GEAR Forward Counter Shaft 1 1

006505130D1 23 SPACER Front 1 1

006505113D1 24 GEAR 4th Driving 1 1

006505131D1 25 SPACER - Rear 1 1

006505115D1 26 GEAR 3rd Driving 1 1

006505117D1 27 GEAR 2nd Driving 1 1

006506584D1 28 BUSH Rear 1 1

006505605D1 29 BALL Bearing 30 x 72 x 19 (6306) 1 1

000012440P04 30 SPACER 1 1

006505179D1 31 WASHER Spline Shaftnut 1 1

006505180D1 32 NUT Spline Shaft 2 2

www.mahindrausa.com


98
35 Series 4WD, Models - 3535 & 4035 PC June’08

Speed Section - Countershaft

33

35

35

35

34

36
36

99

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Speed Section - Countershaft

000012500P04 33 CIRCLIP Internal - dia. 72 1 1

006504675D1 34 KEY Wood Ruff 1 1

006507798D1 35 SHIM Counter Shaft 0.5 Thk A/R A/R
OR

006507799D1 35 SHIM Counter Shaft 0.2 Thk A/R A/R
OR

006507800D1 35 SHIM Counter Shaft 0.05 Thk A/R A/R

006506442D1 36 SPRING Dowel dia. 8 x 28 2 2

⎫
⎜
⎬
⎜
⎭

A/R - As Required

www.mahindrausa.com


100
35 Series 4WD, Models - 3535 & 4035 PC June’08

Range Section

1
2

2

4

3

5
7

8

6

1
3

1
2

1
1

9

1
0

1
8

1
7

1
6

1
5

1
4

101

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Range Section

000016308P04 1 CIRCLIP Int 80 dia. x 2.5 1 1

006506616D1 2 BEARING 50 x 80 x 16 2 2

006506931D1 3 SPACER 1 1

006505160D1 4 GEAR High Driving 1 1

006506953D1 5 GEAR Medium Driving 1 1

000016299P04 6 BEARING 35 x 80 x 21 1 1

006507376D1 7 LOCK PLATE 1 1

006507774D1 8 RANGE DRIVING SHAFT 1 1

006507698D1 9 NUT Lock 2 2

006507699D1 10 WASHER Spline Shaft 1 1

006507807D1 11 GEAR Spline Shaft 4WD 1 1

006505610D1 12 BEARING TRB 30 x 72 x 20.75 1 1

006506971D1 13 SPACER Graded Front Spline Shaft 4.9 A/R A/R
OR

006506973D1 13 SPACER Graded Front Spline Shaft 4.95 A/R A/R
OR

006506976D1 13 SPACER Graded Front Spline Shaft 5.0 A/R A/R
OR

006506977D1 13 SPACER Graded Front Spline Shaft 5.05 A/R A/R
OR

006506981D1 13 SPACER Graded Front Spline Shaft 5.1 A/R A/R
OR

006506982D1 13 SPACER Graded Front Spline Shaft 5.15 A/R A/R
OR

006506983D1 13 SPACER Graded Front Spline Shaft 5.2 A/R A/R
OR

006506984D1 13 SPACER Graded Front Spline Shaft 5.25 A/R A/R
OR

006506985D1 13 SPACER Graded Front Spline Shaft 5.3 A/R A/R
OR

006506986D1 13 SPACER Graded Front Spline Shaft 5.35 A/R A/R
OR

006506987D1 13 SPACER Graded Front Spline Shaft 5.4 A/R A/R
OR

006506988D1 13 SPACER Graded Front Spline Shaft 5.45 A/R A/R

006506637D1 14 BUSH High Driven Gear 1 1

006506949D1 15 GEAR High Driven 1 1

006500195C91 16 BEARING Needle Roller 40 x 45 x 17 1 1

006506641D1 17 SPACER Inner High Gear 1 1

000012351P04 18 BEARING Needle Roller 40 x 45 x 30 1 1

A/R - As Required

⎫
⎜
⎜
⎜
⎜
⎜
⎜
⎜
⎜
⎜
⎜
⎬
⎜
⎜
⎜
⎜
⎜
⎜
⎜
⎜
⎜
⎜
⎭

www.mahindrausa.com


102
35 Series 4WD, Models - 3535 & 4035 PC June’08

Range Section

3
3

3
6

3
1

3
5

3
4

3
2

3
0

2
9

2
8

2
7

2
6

2
5

2
4

2
3

2
2

2
1

2
0

1
9

2
8

2
8

103

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

006506965D1 19 CIRCLIP Int 1 1

006506966D1 20 BALL BEARING 55 x 90 x 18 1 1

006505627D1 21 CIRCLIP External 1 1

006506954D1 22 GEAR Medium Driven Gear 1 1

006505170D1 23 COLLAR Splined 1 1

006505197D1 24 SLEEVE Splined Shaft 1 1

006505164D1 25 GEAR Low Driven 1 1

006506664D1 26 BUSH Low Driven Gear 1 1

006505779D1 27 BEARING TRB 14139-14276 (34.976x69.012x19.845) 1 1

006505764D1 28 SHIMS Spline Shaft Head Bearing 0.5 Thk A/R A/R
OR

006505765D1 28 SHIMS Spline Shaft Head Bearing 0.2 Thk A/R A/R
OR

006505766D1 28 SHIMS Spline Shaft Head Bearing 0.05 Thk A/R A/R

006506639D1 29 KEY Parallel 4 x 4 x 18 1 1

006507673D1 30 SHAFT Spiral Pinion 7T 1 1

006507812D1 31 SHAFT Idler 4WD 1 1

006507819D1 32 SPACER Graded Front 4.6 1 1
OR

006507820D1 32 SPACER Graded Front 4.7 1 1
OR

006507821D1 32 SPACER Graded Front 4.8 1 1
OR

006507822D1 32 SPACER Graded Front 4.9 1 1
OR

006507823D1 32 SPACER Graded Front 5 1 1
OR

006507824D1 32 SPACER Graded Front 5.1 1 1
OR

006507825D1 32 SPACER Graded Front 5.2 1 1
OR

006507826D1 32 SPACER Graded Front 5.3 1 1
OR

006507827D1 32 SPACER Graded Front 5.4 1 1
OR

006507828D1 32 SPACER Graded Front 5.5 1 1

000012119P04 33 BEARING Needle Roller 30 x 40 x 30 1 1

006507805D1 34 GEAR Idler 4WD 1 –

006507808D1 34 GEAR Idler 4WD – 1

006507814D1 35 SPACER Rear 1 1

006505193D1 36 BOLT Hex. M10 - Idler Shaft 4WD 1 1

Range Section

⎫
⎜
⎬
⎜
⎭

⎫
⎜
⎜
⎜
⎜
⎜
⎜
⎬
⎜
⎜
⎜
⎜
⎜
⎜
⎜
⎜
⎜
⎜
⎭

A/R - As Required

www.mahindrausa.com


104
35 Series 4WD, Models - 3535 & 4035 PC June’08

Range Section

5
2

5
6

5
2

5
3

5
4

5
5

5
7

4
6

5
9

5
8

4
5

4
4 4
7

5
1

5
2

5
3

5
4

5
5

5
0

4
9

4
8

6
9

6
2

6
0

4
1

4
0

4
2

4
3

3
9

3
7

3
9

3
8

105

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

006505642D1 37 OIL SEAL 1 1

006505630D1 38 CIRCLIP Internal 1 1

006505607D1 39 BEARING 25 x 52 x 15 2 2

006506501D1 40 WASHER 4WD Shaft 4.5 Thk 1 1
OR

006507996D1 40 WASHER 4WD Shaft 4.6 Thk 1 1
OR

006507997D1 40 WASHER 4WD Shaft 4.7 Thk 1 1
OR

006507998D1 40 WASHER 4WD Shaft 4.8 Thk 1 1
OR

006507999D1 40 WASHER 4WD Shaft 4.9 Thk 1 1
OR

006508000D1 40 WASHER 4WD Shaft 5 Thk 1 1

006507805D1 41 GEAR 4WD Output 1 –

006507806D1 41 GEAR 4WD Output – 1

006505156D1 42 SHAFT 4WD Output 1 1

006505186D1 43 COUPLING GEAR 4WD Output 1 1

006505171D1 44 COLLAR Splined Shaft 4WD Output 1 1

006505625D1 45 CIRCLIP Ext. Shaft dia. 48 Width 2.5 1 1

005556422R2 46 DRAIN PLUG Magnetic 1 1

006505435D1 47 FORK 4WD 1 1

006505485D1 48 SHAFT 4WD Fork 1 1

001081728R2 49 WASHER Copper 1 1

006505233D1 50 BOLT Special 4WD Retention 1 1

006505248D1 51 LEVER 4WD Fork 1 1

001082228R92 52 OIL SEAL 3 3

000016321P04 53 WASHER Sealing 2 2

000016322P04 54 LOCK PLATE 2 2

000020308E05 55 BOLT M8 x 16 Flanged 2 2

006505189D1 56 SHAFT Range Lever 1 1

006505247D1 57 LEVER Range 1 1

006505434D1 58 FORK Range 1 1

006507486D1 59 RAIL RANGE 75° Groove 1 1

000012488P04 60 WASHER Copper 2 2

Range Section

⎫
⎜
⎜
⎜
⎜
⎜
⎬
⎜
⎜
⎜
⎜
⎭

www.mahindrausa.com


106
35 Series 4WD, Models - 3535 & 4035 PC June’08

Range Section

6
6

6
1

6
2

6
7

6
8

6
4

6
5

6
3

107

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

006505191D1 61 BOLT Spring Retention 2 2

006503662C1 62 STEEL BALL dia. 8mm 3 3

006507794D1 63 SPRING Compression Range Ball Retention 2 2

006505172D1 64 BUSH 1 1

006505616D1 65 BEARING Needle Roller 25 x 30 x 17 1 1

000012508P04 66 SPRING Dowel dia. 8 x 28 1 1

006506442D1 67 SPRING Dowel dia. 6 x 25 1 1

006507375D1 68 LOCK NUT 2 2

006505471D1 69 SPRING Compression 1 1

Range Section

www.mahindrausa.com


108
35 Series 4WD, Models - 3535 & 4035 PC June’08

PTO Section

1

3
2

2

3

6

4

5
1

5
5

4

3
1

3
0

8
7

1
4

1
6

1
7

1
8

2
3

2
2

2
5

2
3

2
4

2
1

2
7

2
6

2
8

2
1

2
9

3
2

1
9

1
3

1
2

1
1

1
0

1
4

2
0

9

3
0

7

109

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

PTO Section

006505145D1 1 COUPLING Speed & Range 1 1

006505146D1 2 COUPLING Speed & PTO 1 1

006505157D1 3 PTO Intermediate Shaft 1 1

000012353P04 4 CIRCLIP External 2 2

000704385R1 5 CIRCLIP Internal 2 2

006505194D1 6 HUB PTO Clutch 1 1

006505660D1 7 O'RING 2 2

006505159D1 8 SHAFT PTO 540 Input 1 1

006505571D91 9 WET PTO Clutch 1 1

000060387M01 10 BOLT M8 x 16 3 3

006505188D1 11 BEARING Retainer PTO Top Shaft 1 1

006505605D1 12 BEARING Ball 30 x 72 x 19 1 1

000012440P04 13 SPACER 1 1

000012230P04 14 CIRCLIP 1 1

001081964R91 15 BEARING 35 x 72 x 17 1 1

006505158D1 16 SHAFT PTO Output 1 1

000012165P04 17 CIRCLIP External 1 1

006505168D1 18 GEAR Rear PTO 1 1

006505182D1 19 SPACER 1 1

006506477D1 20 COVER Rear 1 1

000020281E05 21 PIN Dowel dia. 8 x 18 2 2

E007603860D1 22 BRACKET PTO Shield Mounting 1 1

000012248P04 23 BOLT M10 x 30 2 2

000020313E05 24 BOLT Flanged M10 x 25L 8 8

006505638D1 25 OIL SEAL 1 1

006503582D1 26 CONNECTOR 1 1

006507444D1 27 DIPSTICK 1 1

000013778P04 28 CONNECTOR Banjo 1 1

005556338R1 29 STUD Coupling Male 1 1

006507773D1 30 SEAL PTFE 2 2

006003917B1 31 SCREW Grub 1 1

000016299P04 32 BALL BEARING 35 x 80 x 21 2 2

www.mahindrausa.com


110
35 Series 4WD, Models - 3535 & 4035 PC June’08

PTO Section

3
6 3
7

3
5

3
3

3
4

3
8

3
9

111

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

006505592D1 33 STOPPER Wet Clutch 1 1

000022271RD 34 BOLT Flanged M8 x 20 2 2

006505619D1 35 BEARING Needle Roller 18 x 24 x 20 1 1

000016656P04 36 O'RING 22.7 x 2.8 1 1

000016654P04 37 O'RING 29.7 x 2.8 1 1

006505768D1 38 SHIM 0.5 Thk A/R A/R
OR

006505769D1 38 SHIM 0.2 Thk A/R A/R
OR

006505770D1 38 SHIM 0.05 Thk A/R A/R

000016500P04 39 CIRCLIP Internal 1 1

PTO Section

A/R - As Required

⎫
⎜
⎬
⎜
⎭

www.mahindrausa.com


112
35 Series 4WD, Models - 3535 & 4035 PC June’08

3
0

2
8

2
6

2
7

2
5

2
4

2
3

1
5

1
6

1
4

1
3

3
1

1
1

1
0

9
6

7

4

3

3

8

5

2
0

2
1

2
0

1
9

1
7

1
8

2

2
2

1
2

A

1
4

1

Differential Section

2
9

1
7

1
8

113

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Differential Section

000020306E05 1 BOLT Flanged M8 x 1.25 x 30 4 4

006505214D1 2 RETAINER Differential Carrier 1 1

000016163P04 3 BOLT M12 x 1.25 x 30 5 5

006505200D1 4 CARRIER Differential LH 1 1

006505612D1 5 BEARING TRB 55 x 100 x 21 1 1

006507394D1 6 LOCK PLATE Differential case 5 5

006505658D1 7 BOLT M10 x 1.25 x 25.6 10 10

0502EA0400N 8 PIN Differential 1 1

006505476D1 9 BUSH Bull Pinion Shaft Support 1 1

006505203D1 10 CASE Differential 1 1

006507740D91 A SET of Two Assy. supplied in a SET
Consists of

‡ 11 GEAR Crown Wheel 1 1

‡ 12 SHAFT Splined 1 1

006505613D1 13 BEARING TRB 50 x 80 x 20 1 1

006505230D1 14 SHIM Differential Mounting 0.5 Thk A/R A/R
OR

006505231D1 14 SHIM Differential Mounting 0.2 Thk A/R A/R
OR

006505232D1 14 SHIM Differential Mounting 0.05 Thk A/R A/R

006505229D1 15 CARRIER Differential RH 1 1

000020307E05 16 BOLT Flanged M8 x 20 4 4

006505211D1 17 WASHER Thrust Bevel Pinion 2 2

006505208D1 18 PINION Differential 2 2

006505206D1 19 BEVEL Gear Differential RH 1 1

006505210D1 20 WASHER Thrust Bevel Gear 2 2

006505207D1 21 BEVEL Gear Differential LH 1 1

006505209D1 22 SHAFT Differential Pinion 1 1

006505382D1 23 WASHER Differential lock 1 1

006505640D1 24 OIL SEAL 1 1

006505215D1 25 SPRING Differential lock 1 1

006506590D1 26 SHAFT Differential Fork 1 1

000012282P04 27 SPRING Dowel dia. 8 x 40 1 1

006505436D1 28 FORK Differential 1 1

006506442D1 29 SPRING Dowel 1 1

000013850P04 30 O'RING 1 1

006505212D91 31 COUPLING Cpte. Differential Lock 1 1

‡ Not Serviceable Separately
A/R - As Required

⎫
⎜
⎬
⎜
⎭

www.mahindrausa.com


114
35 Series 4WD, Models - 3535 & 4035 PC June’08

Transmission Case

6

8

5

9

10

11

7

14

15

1

2

3

4

5

12

13

115

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Transmission Case

006505152D1 1 TRANSMISSION CASE 1 1

006505595D1 2 COVER Mid PTO 1 1

000016469P04 3 BOLT Flanged M12 x 35L 6 6

007203080D1 4 STUD M10 x 60 1 1

000012196P04 5 DOWEL 3 3

006505181D1 6 UPPER COVER Transmission Case 1 1

000020313E05 7 BOLT Flanged M10 x 25L 7 7

006505679D1 8 BOLT Flanged M14 x 1.5 1 1

006505661D1 9 STUD M14 3 3

000013900P04 10 BOLT Flanged M12 x 45 2 2

005556422R2 11 PLUG Drain Magnetic 1 1

006508286D91 12 ASSEMBLY Copper Pipe 1 1

E007202935D1 13 MALE Stud Coupling 1 1

000172558 14 PLUG Expansion 1 1

000020314E05 15 BOLT Flanged M10 x 35 3 3

www.mahindrausa.com


FINAL DRIVE AND BRAKES

www.mahindrausa.com


118
35 Series 4WD, Models - 3535 & 4035 PC June’08

Rear Axle and Mounting LH

8

2
2

2
4

2
5

9
1

1
1

0

7

2
3

2

2
6

4

5
2

1

1

2
0

1
2

6

1
3

1
5

1
7

1
8

1
9

1
4

1
6

3
3

2
8

2
7

119

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Rear Axle and Mounting LH

006505198D1 1 REAR AXLE CARRIER 1 1

006505228D1 2 REAR AXLE 1 1

0000000RX 3 OIL SEAL Rear Axle (3-Lip Fenner) 2 2

006505213D1 4 CASE Oil Seal Retainer RAC 1 1

006502193B91 5 BEARING Rear Axle Outer - NBC 1 1

006505201D1 6 BULL GEAR LH 1 1

006505205D1 7 BULL PINION Brake Shaft RH 1 1

006505572D91 8 BRAKE ASSEMBLY (LH) 1 1

006505608D1 9 BALL BEARING 40 x 90 x 23 (6308) 1 1

000020307E05 10 BOLT M8 x 1.25 x 20 Hex. 5 5

006505218D1 11 BEARING Retainer Bull Shaft 1 1

000701067R1 12 CIRCLIP Internal 130mm 1 1

000032058B12 13 SHIM Bull Gear 1.0 Thk 1 1

003042081R1 14 SHIM Bull Gear G 0.127mm 1 1

001121433R1 15 SHIM Bull Gear G 0.381mm 1 1

000012248P04 16 BOLT Hex. Head M10 x 30 Clutch Release Bearing 6 6

006501111C1 17 BOLT Bull Gear Retaining Washer 1 1

005555927R1 18 LOCK PLATE - Bull Gear Bolt 1 1

000031267B12 19 WASHER Gear Retainer 1 1

001099467R91 20 REAR AXLE INNER Bearing 1 1

000709251R1 21 COLLAR Rear Axle 1 1

006505477D1 22 BRAKE PIN 1 1

006505659D1 23 GASKET Brake Cover 1 1

000012185P04 24 CIRCLIP External PTO Output Shaft 1 1

000012124P04 25 SPACER Reverse Driving Gear 4.0mm 1 1

000020314E05 26 BOLT Hex. M10 x 35Long x 20 Thd 4 4

000012506P04 27 BOLT Hex. M12 x 30 6 6

006506440D1 28 BOLT Hex. M12 x 85 6 6

www.mahindrausa.com


120
35 Series 4WD, Models - 3535 & 4035 PC June’08

Rear Axle and Mounting RH

2

2
6

4

3
5

2
1

1

2
0

1
2

6

1
3

1
5

1
7

1
8

1
9

1
4

8

2
2 2

3

1
6

2
4

2
5

9

1
1 1

0

7

3

2
7

2
8

121

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Rear Axle and Mounting RH

006505198D1 1 REAR AXLE CARRIER 1 1

006505228D1 2 REAR AXLE 1 1

0000000RX 3 OIL SEAL Rear Axle (3-Lip Fenner) 2 2

006505213D1 4 CASE Oil Seal Retainer RAC 1 1

006502193B91 5 BEARING Rear Axle Outer - NBC 1 1

006505202D1 6 BULL GEAR RH 1 1

006505204D1 7 BULL PINION Brake Shaft LH 1 1

006505573D91 8 BRAKE ASSEMBLY (RH) 1 1

006505608D1 9 BALL BEARING 40 x 90 x 23_(6308) 1 1

000020307E05 10 BOLT M8 x 1.25 x 20 Hex. - H3 5 5

006505218D1 11 BEARING Retainer Bull Shaft 1 1

000701067R1 12 CIRCLIP Internal 130mm 1 1

000032058B12 13 SHIM Bull Gear 1.0 Thk 1 1

003042081R1 14 SHIM Bull Gear G 0.127mm 1 1

001121433R1 15 SHIM Bull Gear G 0.381mm 1 1

000012248P04 16 BOLT Hex. Head M10 x 30 Clutch Release Bearing 6 6

006501111C1 17 BOLT Bull Gear Retaining Washer 1 1

005555927R1 18 LOCK PLATE - Bull Gear Bolt 1 1

000031267B12 19 WASHER Gear Retainer 1 1

001099467R91 20 REAR AXLE INNER Bearing 1 1

000709251R1 21 COLLAR Rear Axle 1 1

006505477D1 22 BRAKE PIN 1 1

006505659D1 23 GASKET Brake Cover 1 1

000012185P04 24 CIRCLIP External PTO Output Shaft 1 1

000012124P04 25 SPACER Reverse Driving Gear 4.0mm 1 1

000020314E05 26 BOLT Hex. M10 x 35 Long x 20 Thd 4 4

000012506P04 27 BOLT Hex. M12 x 30 6 6

006506440D1 28 BOLT Hex. M12 x 85 6 6

www.mahindrausa.com


122
35 Series 4WD, Models - 3535 & 4035 PC June’08

Brake Pedal and Linkages

16

3128

27

20
3

18

24
12

26

23
22

29
28

27

27
28

29

7

27

28

29

8

14
15

10

13

21

3191

16

2

17
2

22

4

5

31

29

22

4

5

29

28 27

11
31

13

27

28

29

26

23

22

6

29

28

27

29

28

27

30 9

25

11

123

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Brake Pedal and Linkages

E007603033D11 1 BRAKE Pedal RH 1 1

E007602982D1 2 BRAKE Vertical Link 2 2

007600277D1 3 SPACER 28 dia. x 21mm 2 2

E007602984D1 4 SCREW Adjuster 2 2

E007602933D1 5 CONNECTOR Yoke End 2 2

E007602985D1 6 BRAKE Horizontal Link RH 1 1

E007603311D1 7 BRAKE Horizontal Link LH 1 1

E007603111D11 8 BRAKE Pedal LH 1 1

E007602883D1 9 BRAKE Cross Shaft 1 1

E007602888D1 10 PIVOT Bracket with Shaft 1 1

E007602887D1 11 BRAKE Pivot Link 2 2

E007603320D1 12 CROSS SHAFT Pivot Link 1 1

005554798R1 13 CIRCLIP 2 2

001233891R1 14 BOLT M10 x 1.5 x 30 Hex. 3 3

005555988R1 15 WASHER M10 Spring Lock 3 3

000012935P04 16 PIN LOCK Yoke 2 2

007600786D1 17 RUBBER COVER for Brake Pedal RH 1 1

007600781D1 18 RUBBER COVER for Brake Pedal LH 1 1

000012723P04 19 SPRING Torsion RH Brake 1 1

000012704P04 20 SPRING Torsion LH Brake 1 1

000013151P04 21 WASHER Plain 28.5 x 45 x 3 1 1

000012645P04 22 NUT Flanged M10 x 1.25 4 4

007600247D1 23 CONNECTING Link 2 2

000010778P03 24 PIN Roll 8 x 45 1 1

007600776D1 25 YOKE End LH 1 1

007600229D1 26 YOKE End RH 2 2

E007603116D1 27 PIN 10 dia. 8 8

000120394 28 WASHER Plain dia. 10 8 8

000103373 29 PIN Cotter 8 8

007600385D1 30 SPACER 28 x 32 x 35.5 1 1

000012718P04 31 WASHER Plain 28 x 45 x 2.5 3 3

www.mahindrausa.com


124
35 Series 4WD, Models - 3535 & 4035 PC June’08

Parking Brake Lever Assembly

1

2

3

5

4

125

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

E007603125D11 1 PARKING BRAKE Lever 1 1

E007603289D1 2 KNOB Parking Brake 1 1

007601791D1 3 SPRING Parking Lever 1 1

000013354P04 4 CIRCLIP dia. 12mm 1 1

000012764P04 5 WASHER Plain dia. 12mm 1 1

Parking Brake Lever Assembly

www.mahindrausa.com


126
35 Series 4WD, Models - 3535 & 4035 PC June’08

Brake Assembly and Mounting

12

11

8

6

5

2/2a

9

7

10

4

3/3a

1/1a

127

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Brake Assembly and Mounting

006505572D91 1 BRAKE Cover Assy. LH 1 1
Consists of

006508488D1 2 COVER Brake LH 1 1

006508486D1 3 PLATE Brake LH 1 1

006508023D1 4 LEVER Brake 1 1

006508022D1 5 CAM Brake 1 1

006508483D1 6 SPRING 3 3

006508484D1 7 OIL Seal 1 1

006508485D1 8 BALL Steel 4 4

006508480D1 9 WASHER 1 1

006508479D1 10 NUT 1 1

006505573D91 1a BRAKE Cover Assy. RH 1 1
Consists of

006508489D1 2a COVER Brake RH 1 1

006508487D1 3a PLATE Brake RH 1 1

006508023D1 4 LEVER Brake 1 1

006508022D1 5 CAM Brake 1 1

006508483D1 6 SPRING 3 3

006508484D1 7 OIL Seal 1 1

006508485D1 8 BALL Steel 4 4

006508480D1 9 WASHER 1 1

006508479D1 10 NUT 1 1

006508482D1 11 DISC Brake 4 4

006508481D1 12 PLATE Steel 4 4

www.mahindrausa.com


HYDRAULICS

www.mahindrausa.com


M&M Part Ref. Vendor Unit Quantity Remarks /
Number Part No. Description of Part per tractor Service

Bulletin No.

131130

3535 4035

35 Series 4WD, Models - 3535 & 4035 PC June’08

Hydraulic Pump System and PipingHydraulic Pump System and Piping

000013701P04 1 — STRAINER Suction 1 1

007202605D1 2 — O'RING 59.6 x 3.43 For Suction Strainer 1 1

000013765P04 3 — O'RING For Strainer 40.87 x 3.53 1 1

E007203102D11 4 — PIPE Suction Strainer To Hose Cpte. 1 1

E007202743D1 5 — CAP End Suction Strainer 1 1

000020308E05 6 — BOLT M8 x 1.25 x 16 Flange Headed 4 4

000020309E05 7 — BOLT Flanged Hex. Head M8 x 1.25 x 25 4 4

000934309R1 8 — WASHER M8 Spring Lock 4 4

007203091D1 9 — GASKET Strainer End Cap 1 1

007201869D1 10 — HOSE Suction 2 2

000013499P04 11 — CLIP Worm 4 4

007203085D11 12 — PIPE Filter Inlet Cpte. 1 1

000020310E05 13 — BOLT Flanged Hex. Head M8 x 1.25 x 35 2 2

E007202697C91 14 — FILTER SUCTION 1 1

007203045C1 14a — FILTER HEAD 1 1

007202702C1 14b — SPINON Filter 1 1

007203046C1 14c — O'RING for Filter Head 2 2

E007202714D91 15 — PUMP Gear 8cc / Rev. 1 1

E007204062D1 16 — GASKET for Hydraulic Pump 2 2

000020314E05 17 — BOLT Hex. M10 x 35 Long x 20 Thk 2 2

000020792E05 18 — BOLT Flanged Hex. Head M8 x 1.25 x 70 4 4 35-P/03/2009

007535860D1 19 — WASHER Plain M8 4 4

E007204136D11 20 — FILTER Mounting Bracket 1 1

E007202982D11 21 — PIPE Filter Delivery Cpte. 1 1

E007202750D11 22 — PIPE Hitch Suction Assy. 1 1

000020255E05 23 — BOLT Flanged Headed M8 x 1.25 x 50 4 4

000934309R1 24 — WASHER M8 Spring Lock 4 4

000051187D01 25 — O'RING Suction Manifold Hyd. Pump 2 2

000051191D01 26 — HOSE Suction 1 1

000051193D01 27 — CLIP Worm 2 2

E007202751D11 28 — PIPE PS Suction Assy. 1 1

E007202715D91 29 — PUMP Gear 16.5cc - SAE 2 Bolt Mounting 1 1

1
4

c

1
4

a

1
4

c

1
4

b
7

8
2

3

1

1
2

1
3

9
5

6

1
8

1
9 1
7

2
0

2
1

1
1

1
0

1
1

2
2

2
4

2
3

2
6

2
7

2
7

2
3

2
4

2
8

2
5 1

5

1
6

2
5

1
3

1
0

1
1

4

2
3

2
3

1
6

1
1

2
9

www.mahindrausa.com


M&M Part Ref. Vendor Unit Quantity Remarks /
Number Part No. Description of Part per tractor Service

Bulletin No.

133132

3535 4035

35 Series 4WD, Models - 3535 & 4035 PC June’08

Hydraulic Pump System and PipingHydraulic Pump System and Piping

3
1

3
4

3
0

3
43
4

3
4

3
2

3
5

3
6

3
3

3
7

000020586E05 30 — BOLT Flanged M10 x 1.5 x 100 2 2

005554365R1 31 — NUT M10 x 1.5 2 2

Part Deleted 32 — BANJO Body 1 1 35-P/01/2009

008000939B1 33 — BOLT BANJO 1 1 35-P/01/2009

000704337R1 34 — WASHER Dowty (On Pump Pressure Port) 4 4

007201628D1 35 — BANJO Body 1/2" BSP, 12mm 1 1
OD Extra Length

007200346C1 36 — BOLT Banjo Steering (49mm Length) 1 1

E007204735D91 37 931547 PUMP Seal Kit 1 1

E007204754D1 * — W-SEAL Hydraulic Pump 2 2

E007204755D1 * — BACK-UP RING Hydraulic Pump 2 2

E007204756D1 * — O'RING Hydraulic Pump 2 2

E007204757D1 * — SHAFT SEAL Hydraulic Pump 2 2

R
e
fe

r 
B

u
ll
e
ti

n

N
o

. 
3

5
-P

/0
1

/2
0

0
9

www.mahindrausa.com


134
35 Series 4WD, Models - 3535 & 4035 PC June’08

Hydraulic Lift Housing

4

1

10

12 11 2

14

13

9

7 8

55

6
6

3

17

16

15

M&M Part Ref. Vendor Unit Quantity Remarks /
Number Part No. Description of Part per tractor Service

Bulletin No.

135

3535 4035

Hydraulic Lift Housing

007202757D91 — HYDRAULIC LIFT ASSEMBLY 1 1

E007204140D1 1 120111012 HOUSING ASSY. 1 1

E007204182D1 2 120009032 CLOSING Flange Assy. 1 1

E007204335D1 3 360013000 O'RING 2 2

E007204336D1 4 360037000 O'RING 1 1

E007204185D1 5 400005000 BUSH 2 2

E007204186D1 6 400009000 BUSH 2 2

E007204187D1 7 400010000 BUSH 1 1

E007204188D1 8 400016000 BUSH 1 1

E007204331D1 9 320001000 WASHER Spring 2 2

E007204332D1 10 300007000 SCREW M8 x 35 2 2

E007204333D1 11 320030000 WASHER 2 2

E007204334D1 12 300055000 SCREW M10 x 35 2 2

E007204299D91 13 110068004 CONTROL VALVE 1 1

E007204198D91 14 950023014 SEAL KIT Rockshaft 1 1

E007204335D1 3 360013000 O'RING 2 2

E007204336D1 4 360037000 O'RING 1 1

E007204203D1 * 360031000 SEAL 2 2

E007204212D1 * 360110000 SEAL 1 1

E007204340D1 * 360013000 O'RING 1 1

E007204341D1 * 360069000 O'RING Seal 1 1

E007204272D1 * 360109000 SEAL Special 1 1

E007204342D1 * 360013000 O'RING Seal 1 1

E007204343D1 * 360020000 O'RING Seal 1 1

E007204344D1 * 360043000 O'RING Seal 1 1

000013362P04 15 — BREATHER 1 1

006508010D1 16 — ADAPTOR Breather 1 1

001081724R2 17 — WASHER Copper 1 1

* Parts Not Illustrated

www.mahindrausa.com


136
35 Series 4WD, Models - 3535 & 4035 PC June’08

Piston, Cylinder, Rockshaft and Arms

1

7

2

5

8

4

7

6

8

5

9

10
11

12

13

141516

17

3
18

M&M Part Ref. Vendor Unit Quantity Remarks /
Number Part No. Description of Part per tractor Service

Bulletin No.

137

3535 4035

Piston, Cylinder, Rockshaft and Arms

E007204199D1 1 130023082 ARM Left 1 1

E007204200D1 2 130011060 SHAFT 1 1

E007204201D1 3 330003000 SNAP Ring 1 1

E007204202D1 4 300009000 SCREW M10 x 20 1 1

E007204203D1 5 360031000 SEAL 2 2

E007204204D1 6 130022082 ARM Right 1 1

E007204205D1 7 330009000 SNAP Ring 2 2

E007204206D1 8 320020000 RING 2 2

E007204208D1 9 340309000 PIN 1 1

E007204209D1 10 130010050 CRANK 1 1

E007204210D1 11 130008040 LINK 1 1

E007204211D1 12 130017022 PISTON Assy. 1 1

E007204212D1 13 360110000 SEAL 1 1

E007204213D1 14 130012010 CYLINDER 1 1

E007204340D1 15 360013000 O'RING 1 1

E007204215D1 16 30004500 SCREW M12 x 40 1 1

E007204216D1 17 300044000 SCREW M14 x 30 1 1

E007204217D1 18 380010000 PIN Spring 1 1

www.mahindrausa.com


138
35 Series 4WD, Models - 3535 & 4035 PC June’08

Top Link Bracket Assembly

24

10

2015

4

8

16

11121149

13

12

7

25

2

3

18

5

6

19

1722

M&M Part Ref. Vendor Unit Quantity Remarks /
Number Part No. Description of Part per tractor Service

Bulletin No.

139

3535 4035

Top Link Bracket Assembly

E007204218D1 1 150001080 PLATE 1 1

E007204219D1 2 150003060 FLANGE 1 1

E007204220D1 3 150005030 COVER 2 2

E007204221D1 4 150008102 CRANK 1 1

E007204222D1 5 400030000 BUSH Spring Guide 2 2

E007204223D1 6 300012010 SCREW Special 2 2

E007204224D1 7 150029010 BRACKET Top Link 1 1

E007204225D1 8 150010090 TIE Rod 1 1

E007204226D1 9 300007000 SCREW M8 x 35 1 1

E007204227D1 10 300055000 SCREW M10 x 35 2 2

E007204228D1 11 310005000 NUT M10 1 1

E007204229D1 12 310068000 NUT M12 2 2

E007204230D1 13 310087000 NUT M12 2 2

E007204231D1 14 320001000 WASHER LOCK 1 1

E007204232D1 15 320023000 WASHER 1 1

E007204233D1 16 330005000 SNAP Ring 1 1

E007204234D1 17 340310000 PIN 1 1

E007204235D1 18 350019000 SPRING 2 2

E007204291D1 19 380004000 PIN  D6 x 35 2 2

E007204292D1 20 380005000 PIN D6 x 25 1 1

E007204293D1 21 400025000 BUSHING 1 1

E007204294D1 22 420002000 NIPPLE Grease 1 1

E007204295D1 23 300056000 SCREW 1 1

E007204296D1 24 320018000 WASHER Lock 2 2

E007204639D1 25 30005600 SCREW M10 x 25 1 1

www.mahindrausa.com


140
35 Series 4WD, Models - 3535 & 4035 PC June’08

Internal Levers Assembly

3028

18

31

22

32

27

29

15

18

17

8
5

19 17

20

17

4

3

2

12

7

6

25

26

23

24

17

15
10

16

14

11

17

9

21

1

13

17

M&M Part Ref. Vendor Unit Quantity Remarks /
Number Part No. Description of Part per tractor Service

Bulletin No.

141

3535 4035

Internal Levers Assembly

E007204236D91 1 120005092 TUBE Assy. 1 1

E007204237D1 2 140001070 LINK 1 1

E007204238D1 3 140001080 ROLLER 1 1

E007204239D1 4 140002080 SHAFT 1 1

E007204240D1 5 140004042 LEVER Position Control 1 1

E007204241D1 6 140006052 CAM 1 1

E007204242D1 7 140006060 LINK 1 1

E007204243D1 8 140010012 COMPENSATOR 1 1

E007204244D1 9 140022033 TIE-ROD 1 1

E007204245D1 10 140024022 LEVER 1 1

E007204246D1 11 300010000 SCREW M8 x 25 1 1

E007204247D1 12 300046000 SCREW M8 x 12 1 1

E007204248D1 13 300072000 NUT M6 2 2

E007204249D1 14 310003000 NUT 1 1

E007204250D1 15 320002000 WASHER (18.5 x 24 x 1.5) 2 2

E007204251D1 16 330002000 SNAP Ring 1 1

E007204252D1 17 330003000 SNAP Ring 6 6

E007204253D1 18 330004000 SNAP Ring 2 2

E007204254D1 19 330012000 SNAP Ring 1 1

E007204255D1 20 340011000 PIN 1 1

E007204256D1 21 340066000 PIN 1 1

E007204257D1 22 340257000 PIN 1 1

E007204258D1 23 310004000 NUT M6 1 1

E007204259D1 24 340008000 PIN 1 1

E007204260D1 25 340258000 PIN 1 1

E007204261D1 26 350006000 SPRING 1 1

E007204262D1 27 140001090 CRANK 1 1

E007204263D1 28 140001110 LINK 1 1

E007204264D1 29 140004102 PLATE 1 1

E007204265D1 30 140009120 CAM 1 1

E007204266D1 31 140018080 NUT 1 1

E007204267D1 32 300012000 DOWEL M8 x 8 1 1

www.mahindrausa.com


142
35 Series 4WD, Models - 3535 & 4035 PC June’08

Internal Levers Assembly

38

35

37

36

33

34

34

M&M Part Ref. Vendor Unit Quantity Remarks /
Number Part No. Description of Part per tractor Service

Bulletin No.

143

3535 4035

E007204268D1 33 320004000 WASHER 1 1

E007204269D1 34 330005000 SNAP RING 2 2

E007204270D1 35 340068000 PIN 1 1

E007204341D1 36 360069000 O'RING SEAL 1 1

E007204272D1 37 360109000 SEAL Special 1 1

E007204273D1 38 380004000 PIN Elastic 1 1

Internal Levers Assembly

www.mahindrausa.com


144
35 Series 4WD, Models - 3535 & 4035 PC June’08

Hydraulic Control Levers

2
1

1
2

9

7
1

3

1
7

2

5

1
4

1

1
1

1
0

1
5

1
6

3

6

1
1

8

4

M&M Part Ref. Vendor Unit Quantity Remarks /
Number Part No. Description of Part per tractor Service

Bulletin No.

145

3535 4035

Hydraulic Control Levers

E007204274D1 1 160001020 HUB 2 2

E007204275D1 2 160001030 CLUTCH 2 2

E007204276D1 3 160015010 SUPPORT 1 1

E007204277D1 4 160053090 SHAFT 1 1

E007204278D1 5 160069083 LEVER Position Control 1 1

E007204279D1 6 160102043 LEVER Draft Control 1 1

E007204280D1 7 300014000 SCREW M6 X 40 2 2

E007204281D1 8 300015000 SCREW M8 X 55 2 2

E007204282D1 9 300069000 SCREW M8 X 30 1 1

E007204283D1 10 300073000 SCREW M8 X 25 2 2

E007204284D1 11 320001000 WASHER 4 4

E007204285D1 12 330004000 SNAP RING 1 1

E007204286D1 13 350008000 SPRING 2 2

E007204342D1 14 360013000 O'RING Seal 1 1

E007204343D1 15 360020000 O'RING Seal 1 1

E007204344D1 16 360043000 O'RING Seal 1 1

E007204290D1 17 420002000 FITTING M10 X 1 1 1

www.mahindrausa.com


146
35 Series 4WD, Models - 3535 & 4035 PC June’08

Position / Draft Control Linkages

1
4 1

5

6

1

1
3

8

1
2

1
1

9

1
1

8

3

1
3

1
0

7

1
6

1
0

7

1
6

3

4

5
2

147

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

E007602925D1 1 LEVER Position Control 1 1

E007604360D1 2 KNOB Position Control Lever 1 1

000012904P04 3 SCREW M4 x 10 - 6.6 2 2

E007602924D1 4 LEVER Draft Control 1 1

E007604372D1 5 KNOB Draft Control Lever 1 1

E007603204D11 6 BRACKET PC-DC Mounting 1 1

E007603203D1 7 LINK PC-DC Actuating 2 2

000012726P04 8 WASHER Friction 20.25 x 30 x 3 2 2

007601239D1 9 WASHER Draft Control Lever 1 1

000103373 10 PIN Cotter 4 4

000120394 11 WASHER Plain dia. 10 mm 2 2

000012909P04 12 WASER Position Control Lever 1 1

000016198P04 13 NUT Lock M12 x 1.75 2 2

000016468P04 14 BOLT M10 2 2

005555988R1 15 WASHER Spring M10 2 2

000060686M01 16 WASHER M8 2 2

Position / Draft Control Linkages

www.mahindrausa.com


148
35 Series 4WD, Models - 3535 & 4035 PC June’08

Slow Fast Valve

2

1

34

149

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Slow Fast Valve

E007603443D1 1 KNOB Slow - Fast Valve 1 1

005553017R1 2 NUT Lock for Slow - Fast Valve Knob 1 1

E007603439D1 3 ROD Slow - Fast Valve 1 1

000017047R1 4 PIN Spring Dowel 1 1

www.mahindrausa.com


150
35 Series 4WD, Models - 3535 & 4035 PC June’08

17

Rockshaft Control Valve

18

2

3

4

5

12

13

14

15

16

2030

19

21

22

23

31

32

8

6
10

7

11

30

29

28

27

9

26

2524

1

31

31

12

M&M Part Ref. Vendor Unit Quantity Remarks /
Number Part No. Description of Part per tractor Service

Bulletin No.

151

3535 4035

Rockshaft Control Valve

E007204299D91 1 110068004 CONTROL VALVE 1 1

— 2 ‡ VALVE 1 1

— 3 ‡ SPRING 1 1

— 4 ‡ NUT M8 DIN 7967 1 1

— 5 ‡ DOWEL M8 x 20 DIN 915 126 1 1

— 6 ‡ SPACER 1 1

— 7 ‡ SCREW 1 1

— 8 ‡ SPRING 1 1

— 9 ‡ VALVE with Rings 1 1

— 10 ‡ BALL A 9/32" D=7, 14 1 1

— 11 360003000 O'RING 1 1

— 12 360077000 O'RING 2 2

— 13 ‡ HOUSING 1 1

— 14 ‡ VALVE 1 1

— 15 ‡ SPRING 1 1

— 16 ‡ VALVE Seat 1 1

— 17 3600009000 O'RING 1 1

— 18 ‡ SCREW 1 1

— 19 360010000 O'RING 1 1

— 20 ‡ VALVE 1 1

— 21 ‡ LEVER Assy. 1 1

— 22 ‡ COVER 1 1

— 23 ‡ GASKET 1 1

— 24 ‡ NUT M8 DIN 936 8G 1 1

— 25 ‡ DOWEL M8 x 16 DIN 913 1 1

— 26 ‡ SCREW M6 x 25 DIN 912 8G 1 1

— 27 ‡ PLUG 1 1

— 28 360076000 O'RING 1 1

— 29 ‡ SPRING 1 1

— 30 360054000 O'RING 1 1

— 31 360011000 O'RING 3 3

— 32 ‡ VALVE 1 1

‡ Not Serviceable Separately

www.mahindrausa.com


152
35 Series 4WD, Models - 3535 & 4035 PC June’08

Rockshaft Control Valve

33

1

41

39

37

40

38

34

35

36

46

42

45

43

44

12

11

12

M&M Part Ref. Vendor Unit Quantity Remarks /
Number Part No. Description of Part per tractor Service

Bulletin No.

153

3535 4035

Rockshaft Control Valve

— 33 ‡ SPRING 1 1

— 34 ‡ PLUG 1 1

— 35 ‡ SPACER 1 1

— 36 ‡ PLATE 1 1

— 37 ‡ VALVE 1 1

— 38 ‡ VALVE Seat 1 1

— 39 ‡ SPRING 1 1

— 40 360073000 O'RING 1 1

— 41 ‡ PIN Elastic 1 1

— 42 ‡ JOINT 1 1

— 43 ‡ PIN 1 1

— 44 ‡ SPACER 1 1

— 45 ‡ SEAL Cover 1 1

E007204300D91 46 950015024 CONTROL VALVE Seal Kit 1 1

E007204752D1 11 360003000 O'RING 1 1

E007204753D1 12 360077000 O'RING 2 2

‡ Not Serviceable Separately

www.mahindrausa.com


155154

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

35 Series 4WD, Models - 3535 & 4035 PC June’08

Relief Valve Block SystemRelief Valve Block System

E007204900D1 1 HOSE Hitch Pump To RV Block 1 1 35-P/01/2009

000013363P04 2 MALE STUD Coupling M22 x 1.5 x 16 OD 3 3
With Elastomeric Seal

000013697P04 3 PLUG Hallow Hex. With Flat Seal 1 1

E007203149D91 4 RELIEF VALVE Block Assy. 1 1

000020309E05 5 BOLT Flanged Hex. Head M8 x 1.25 x 25 2 2

000060686M01 6 WASHER Plain M8 - H3 2 2

E007202986D1 7 LOADER U Pipe 1 1

007202647D1 8 BOLT Banjo M22 1.5 6g 3 3

005552909R1 9 WASHER Copper For M22 x 1.5 Banjo Bolt 6 6

007204815D1 10 PIPE TANK, RV Block to Trans Case 1 1 35-P/02/2009

E007203081D1 11 PIPE Pressure RV Block to VTU P Port (Discontinued) 1 1 35-P/02/2009

E007204773D1 11a PIPE RV Block to Hose 1 1 35-P/02/2009

E007202581D1 11b HOSE Pressure Line 1 1 35-P/02/2009

E007204774D1 11c PIPE VTU P-port to Hose 1 1 35-P/02/2009

E007202984D1 12 MALE STUD Coupling M18 x 1.5 Extra Length 1 1

E007203087D1 13 WASHER Dowty M18 1 1

007202757D91 14 HYDRAULIC LIFT Assy. 1 1

007202646D1 15 BANJO BODY 3 3

7

1
3

1
2

2

8

2

4

3
9

8

1

5

6

1
5

1
0 8

9

1
4

9

1
5

1
5

9

1
1

a

1
1

c

1
1

b

O
L
D

R
e
fe

r 
B

u
ll
e
ti

n
 N

o
. 

3
5

-P
/0

2
/2

0
0

9

1
1

www.mahindrausa.com


157156

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

35 Series 4WD, Models - 3535 & 4035 PC June’08

PTO Control SystemPTO Control System

E007203552D1 1 BOLT Banjo M16 x 1.5 x 3mm Orifice 1 1

006505781D1 2 WASHER Dowty M16 2 2

E007202994D1 3 PIPE HSU T to PTO P Line 1 1

E007204350D1 4 MALE STUD Coupling G3/8” - 12mm dia. Pipe 3 3

E007204398D1 5 MALE STUD Coupling G1/4” - 12mm dia. Pipe 2 2

E007200952E91 6 PTO CONTROL VALVE Assy 1 1

E007203073D11 7 BRACKET PTO Control Valve 1 1

000013428P04 8 ALLEN Screw M6 x 1 x 60 4 4

001233808R1 9 WASHER M6 Spring 4 4

E007202996D1 10 PIPE Port to Clutch Pack 1 1

E007204330D1 11 PIPE PTO Control valve to Connector 1 1

E007203688D1 12 BOLT 3/8" BSP Banjo 1 1

E007203687D1 13 BANJO BODY 3/8" 1 1

E007204048D1 14 WASHER Copper for  3/8" BSP 2 2

E007204864D1 15 PIPE PTO Valve To Tank Port 1 1 35-P/04/2009

E007204373D1 16 HOSE T Connector to Synchro Lub 1 1

000051685D01 17 STRAIGHT COUPLING 12mm OD 1 1

E007203457D1 18 PIPE PTO Valve To T Connector 1 1

E007203480D1 19 UNION Equal Tee 1 1

006505648C1 20 HOSE for Spline Shaft Lubrication from Tee 1 1

007200824C1 21 BOLT Banjo M6 2 2

007202321C1 22 WASHER Copper for M6 Banjo Bolt 4 4

E007202995D1 23 PIPE T Connector To PTO Lub 1 1

007201243C1 24 CLAMP for Pipe 12mm Pipe 1 1

007201608D1 25 PLATE for Clamp 1 1

000020311E05 26 BOLT M6 x 1 x 16 1 1

000013778P04 27 BOLT Banjo M18 for PTO Clutch Lub Pipe 1 1

005552905R1 28 WASHER Copper M18 2 2

000020324E05 29 BOLT M10 x 16 x 1.5 Hex. for PTO Bracket Mtg. 2 2

2
6

2
4

2
5

1
0

1
7

1
1

5

1
54

8
9

1
21
4

1
3

1
4

2
3

2
8

2
7

5

2
7

2
8

2
0

2
2

2
2

2
1

1
8

1
6

1
9

2

1

2
3

4
4

2
9

7

6

www.mahindrausa.com


158
35 Series 4WD, Models - 3535 & 4035 PC June’08

Three Point Linkages

14

15

16

4
13

4

13

5

5

12

12

8

6

7

11

12

2

3

13

12

10

9

7

612

12

1

10

11

13

159

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

E007603260D11 1 LIFT ROD Fixed LH 29 PTO 1 –

007603077D11 1 LIFT ROD Fixed LH – 1

E007603086D1 2 PIN Top Link Implement End 1 1

E007603085D1 3 PIN Top Link Tractor End 1 1

E007603232D1 4 PIN Lift Rod To Lift Arm 2 2

E007603088D1 5 PIN Lift Rod To Lower Link 2 2

E007603090D1 6 PIN Lower Link Tractor End 2 2

E007603091D1 7 PIN Stabilizer Tractor End 2 2

E007603068D11 8 BRACKET Lower Link Support LH 1 1

E007603069D11 9 BRACKET Lower Link Support RH 1 1

000013898P04 10  BOLT M12 x 1.75 x 40 6 6

005550700R1 11 WASHER Spring M12 6 6

000050620D02 12 CLIP Spring 6 6

007200598C91 13 LYNCH PIN Assy. 4 4

E007604151D91 14 HANGER Top Link 1 1

000016468P04 15 BOLT Hex. M10 x 1.25 x 28.6 2 2

005555988R1 16 WASHER Spring Lock M10 2 2

Three Point Linkages

www.mahindrausa.com


160
35 Series 4WD, Models - 3535 & 4035 PC June’08

5

4

2

3

1

12

8

9

6

16

17

18 23

19

22,25

20

21

15,24

Three Point Linkages

7

11

10

13

14

M&M Part Ref. Vendor Unit Quantity Remarks /
Number Part No. Description of Part per tractor Service

Bulletin No.

161

3535 4035

E007200630B91 1 — LINK Top Cpte. - Shorter 1 1

007200836B1 2 — EYE BOLT Top Link 1 1

000426899 3 — NUT Hex. 1" Jam 1 1

007200837B11 4 — TURN BUCKLE Top Link With Handle 1 1

007200835B1 5 — EYE BOLT Top Link Cpte. 1 1

E007603093D91 6 16ADS543 STRUT STABILISER Assy. 2 2

E007605693D1 7 22RCM002 CLIP R 2 2

E007605694D1 8 18SHP586 PIN Assy. Stabilizer 2 2

E007605695D1 9 22CCP501 CIRCLIP 2 2

E007605696D1 10 22NYT503 NUT 2 2

E007605697D1 11 16LIE525 BRACKET 2 2

E007605698D1 12 18STP501 PIN 2 2

E007605699D1 13 16STB533 TUBE Assy. 1 2 2

E007605700D1 14 16STB531 TUBE Assy. 2 2 2

E007603099D91 15 17STV596 LOWER LINK TEL. RH PTO – 1

E007605708D1 16 22SPG535 SPRING – 1

E007605709D1 17 22SPL509 PIN Split – 1

E007605710D1 18 22FLW510 WASHER M16 – 1

E007605711D1 19 18RHP609 PIN – 1

E007605712D1 20 17USP278 LINK COVER – 1

E007605713D1 21 22ROL528 ROLL PIN 10 x 50 – 1

E007605714D1 22 17USP277 LOWER MEMBER Assy. – 1

E007605715D1 23 29SLE523 SLIP END Assy. RH – 1

E007603284D91 24 17STV618 LOWER LINK TEL. RH 29 PTO 1 –

E007605708D1 16 22SPG535 SPRING 1 –

E007605709D1 17 22SPL509 PIN Split 1 –

E007605710D1 18 22FLW510 WASHER M16 1 –

E007605711D1 19 18RHP609 PIN 1 –

E007605712D1 20 17USP278 LINK COVER 1 –

E007605713D1 21 22ROL528 ROLL PIN 10 x 50 1 –

E007605734D1 25 17USP324 LOWER MEMBER Assy. 1 –

E007605715D1 23 29SLE523 SLIP END Assy. RH 1 –

Three Point Linkages

www.mahindrausa.com


162
35 Series 4WD, Models - 3535 & 4035 PC June’08

16

17

18 27

19

22,25
20

21

26,28

32

33

30

31

29

Three Point Linkages

M&M Part Ref. Vendor Unit Quantity Remarks /
Number Part No. Description of Part per tractor Service

Bulletin No.

163

3535 4035

E007603098D91 26 17STV597 LOWER LINK TEL. LH PTO – 1

E007605708D1 16 22SPG535 SPRING – 1

E007605709D1 17 22SPL509 PIN Split – 1

E007605710D1 18 22FLW510 WASHER M16 – 1

E007605711D1 19 18RHP609 PIN – 1

E007605712D1 20 17USP278 LINK COVER – 1

E007605713D1 21 22ROL528 ROLL PIN 10 x 50 – 1

E007605714D1 22 17USP277 LOWER MEMBER Assy. – 1

E007605717D1 27 29SLE525 SLIP END Assy. LH – 1

E007603262D91 28 17STV619 LOWER LINK TEL. LH 29 PTO 1 –

E007605708D1 16 22SPG535 SPRING 1 –

E007605709D1 17 22SPL509 PIN Split 1 –

E007605710D1 18 22FLW510 WASHER M16 1 –

E007605711D1 19 18RHP609 PIN 1 –

E007605712D1 20 17USP278 LINK COVER 1 –

E007605713D1 21 20ROL528 ROLL PIN 10 x 50 1 –

E007605734D1 25 17USP324 LOWER MEMBER Assy. 1 –

E007605717D1 27 29SLE525 SLIP END Assy. LH 1 –

E007603092D91 29 30LEB540 ADJUSTABLE LIFT ROD Assy. 1 1

E007605701D1 30 30USP283 SPRING Retaining 1 1

E007605702D1 31 30LEA545 YOKE ROD Assy. 1 1

E007605706D1 32 22GNP503 NIPPLE Grease 3 3

E007605704D1 33 30LEB541 LIFT Rod Sub Assy. 1 1

Three Point Linkages

www.mahindrausa.com


164
35 Series 4WD, Models - 3535 & 4035 PC June’08

PTO Shield Assembly

4

3

2

5
1

3

165

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

E007603013D1 1 SHIELD PTO 1 1

E007605556D1 2 BRACKET RH PTO Sheild Mounting 1 1

000013851P04 3 BOLT Hex. (M10 x 16) 2 2

005554365R1 4 NUT M10 1 1

000020308E05 5 BOLT Flanged Hex. (M8 x 16) 2 2

PTO Shield Assembly

www.mahindrausa.com


166
35 Series 4WD, Models - 3535 & 4035 PC June’08

Drawbar Assembly

3

7

2

7

4

5

6

1

5

6

167

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

E007602989D1 1 BRACKET Drawbar 1 1

E007602991D1 2 DRAW BAR 1 1

E007603031D1 3 PIN 1 1

007000012C1 4 PIN 1 1

000051449D01 5 BOLT M12 x 1.75 x 30 6 6

005550700R1 6 WASHER Spring M12 6 6

007900405C1 7 LYNCH PIN 2 2

Drawbar Assembly

www.mahindrausa.com


168
35 Series 4WD, Models - 3535 & 4035 PC June’08

Auxiliary Valve - Single Spool (Optional Fitment)

9

3

5

2

8

6

6

10

11
12

1

7
16

18

13

14

15

17

4

20

19

169

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

007202959D91 1 MONOBLOCK SINGLE SPOOL AUX. VALVE 1 1

E007605853D11 2 BRACKET Aux. Valve Mounting 1 1

E007605854D11 3 BRACKET Aux. Valve Lever Mounting 1 1

E007605855D11 4 AUX. VALVE LEVER RH 1 1

E007605858D1 5 SHAFT Aux. Valve Lever 1 1

000017047R1 6 ROLL PIN 4 mm 2 2

E007605873D1 7 YOKE M6 1 1

001233807R1 8 NUT M6 1 1

E007531409D1 9 COVER Aux. Valve 1 1

007535368D1 10 SCREW Philips Pan Head M6 x 16 3 3

007535861D1 11 WASHER Plain 3 3

007535862D1 12 WASHER Spring 3 3

E007604152D1 13 PIN 10 Dia x 24 1 1

000012914P04 14 WASHER M10 1 1

000103373 15 SPLIT PIN 1 1

000020308E05 16 BOLT M8 x 16 3 3

000020258E05 17 BOLT M8 x 65 3 3

000012764P04 18 WASHER 1/2" 3 3

007600257D1 19 KNOB LEVER 1 1

000012904P04 20 SCREW M4 1 1

Auxiliary Valve - Single Spool (Optional Fitment)

www.mahindrausa.com


171170

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

35 Series 4WD, Models - 3535 & 4035 PC June’08

Auxiliary Valve - Single Spool Piping (Optional Fitment)Auxiliary Valve - Single Spool Piping (Optional Fitment)

000051687D01 1 MALE STUD Coupling 1/2 NPTF x 12 mm OD 2 2

E007204145D1 2 ADAPTER Plate for Aux. Valve 1 1

007202093C1 3 BOLT Allen M10 x 35 2 2

000022273RD 4 WASHER M10 Spring Lock 2 2

E007204843D91 5 HOSE Adapter P to Aux Valve P 1 1

E007204844D91 6 HOSE Pipe Carry Over to V - Port 1 1

007202646D1 7 BANJO BODY 2 2

007202015D1 8 BOLT Banjo M22 1.5 2 2

005552909R1 9 WASHER Copper For M22 x 1.5 Banjo Bolt 4 4

007203076D1 10 BOLT Banjo M18 x 1.5 3 3

007200874C1 11 CAP QDC Female End 2 2

E007204842D91 12 HOSE Aux. Valve T-Port to Adapter T-Port 1 1

000013363P04 13 MALE STUD Coupling M22 x 1.5 x 16 OD Pipe 1 1

E007204855D1 14 ADAPTER M18 x M18 2 2

E007203640D1 15 PIPE Aux. Valve A1 Port 1 1

E007203641D1 16 PIPE Aux. Valve B1 Port 1 1

000013778P04 17 BOLT Banjo & Body M18 for PTO Clutch Lub Pipe 2 2

005552905R1 18 WASHER Copper M18 8 8

 007200753C1 19 ELBOW 1 1

000051384D01 20 CLAMP for 12 Dia Pipe 1 1

001121502R1 21 SCREW M5 1 1

007201310C1 22 BRACKET QDC Mounting 1 1

000051684D01 23 QDC FEMALE 3 CFPV Series with PVC Dust Cap 2 2

E007605780D91 * KIT AUXILIARY VALVE Single Spool 1 1

2

7

3

4

5

8
7

8

6

9

9

9

9

10

18

12

15

16

13

18
18

17
17

18

19

20

22

21

1

23

11

* Parts Not Illustrated

14

14

10

10

18

www.mahindrausa.com


172
35 Series 4WD, Models - 3535 & 4035 PC June’08

Auxiliary Valve - Double Spool (Optional Fitment)

9

3

2

6

10

11
12

1

7

16

18

13

14

15

17

8

20

19

21

4

5

173

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Auxiliary Valve - Double Spool (Optional Fitment)

007202960D91 1 MONOBLOCK DOUBLE SPOOL AUX. VALVE 1 1

E007605853D11 2 BRACKET Aux. Valve Mounting 1 1

E007605854D11 3 BRACKET Aux. Valve Lever Mounting 1 1

E007605855D11 4 AUX. VALVE LEVER RH 1 1

E007605858D1 5 SHAFT Aux. Valve Lever 1 1

000017047R1 6 ROLL PIN 4 mm 1 1

E007605873D1 7 YOKE M6 2 2

001233807R1 8 NUT M6 2 2

E007531409D1 9 COVER Aux. Valve 1 1

007535368D1 10 SCREW Philips Pan Head M6 x 16 3 3

007535861D1 11 WASHER Plain 3 3

007535862D1 12 WASHER Spring 3 3

E007604152D1 13 PIN 10 Dia x 24 2 2

000012914P04 14 WASHER M10 2 2

000103373 15 SPLIT PIN 2 2

000020308E05 16 BOLT M8 x 16 3 3

000020258E05 17 BOLT M8 x 65 3 3

000012764P04 18 WASHER 1/2" 3 3

007600257D1 19 KNOB LEVER 2 2

000012904P04 20 SCREW M4 2 2

E007605857D11 21 AUX. VALVE LEVER LH 1 1

www.mahindrausa.com


174
35 Series 4WD, Models - 3535 & 4035 PC June’08

Auxiliary Valve - Double Spool Piping (Optional Fitment)

1

2
2

2
3

5

8
7

9

9

1
1

1
0

2
0

2
0

2

7
8

9
9

6
1

2
3

4

1
3

1
7

1
5

1
8

1
6

2
4

2
1

1
9

2
0

2
1

2
0

1
4

175

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Auxiliary Valve - Double Spool Piping (Optional Fitment)

000051687D01 1 MALE STUD Coupling 1/2 NPTF x 12 mm OD 4 4

E007204145D1 2 ADAPTER Plate for Aux. Valve 1 1

007202093C1 3 BOLT Allen M10 x 35 2 2

000022273RD 4 WASHER M10 Spring Lock 2 2

E007204346D1 5 PIPE Adapter A Port to Aux Valve P Port 1 1

E007204348D1 6 PIPE Aux. Valve C Port to Adapter V Port 1 1

007202646D1 7 BANJO BODY 2 2

007202015D1 8 BOLT Banjo M22 1.5 2 2

005552909R1 9 WASHER Copper For M22 x 1.5 Banjo Bolt 4 4

007203076D1 10 BOLT Banjo M18 x 1.5 1 1

007203078D1 11 BANJO BODY , M18 x 1.5 1 1

E007204347D1 12 PIPE Aux. Valve T-Port to Adapter T-Port 1 1

000013363P04 13 MALE STUD Coupling M22 x 1.5 x 16 OD Pipe 1 1

E007203675D1 14 MALE STUD Coupling M18, for Pipe Dia 16 2 2

E007204651D1 15 PIPE Aux. Valve A1 Port 1 1

E007204652D1 16 PIPE Aux. Valve B1 Port 1 1

E007204653D1 17 PIPE Aux. Valve A2 Port 1 1

E007204654D1 18 PIPE Aux. Valve B2 Port 1 1

000013778P04 19 BOLT Banjo & Body M18 for PTO Clutch Lub Pipe 4 4

005552905R1 20 WASHER Copper M18 12 12

007200753C1 21 ELBOW 2 2

000051684D01 22 QDC FEMALE 3 CFPV Series with PVC Dust Cap 4 4

007200874C1 23 CAP QDC Female End 4 4

E007204781D1 24 BRACKET QDC Mounting 1 1

E007605781D91 * KIT AUXILIARY VALVE Double Spool 1 1

* Parts Not Illustrated

www.mahindrausa.com


SHEET METAL &
ELECTRICALS

www.mahindrausa.com


178
35 Series 4WD, Models - 3535 & 4035 PC June’08

Hood and Front End Assembly

5 3 1 21

20

4
6

2

12

7

31

29

26
27

28

23

24

25

30

13

14

15

16

17
19

18

22

27

14

6
8

11

9

10

179

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Hood and Front End Assembly

007501111D91 1 BONNET Assy. Cpte. 1 1

007500962D1 2 PERFORATION GRILL LH Side Panel 1 1

007500963D1 3 PERFORATION GRILL RH Side Panel 1 1

E007538046D1 4 SIDE PANEL GRILL Plastic LH 1 1

E007538045D1 5 SIDE PANEL GRILL Plastic RH 1 1

007500878B1 6 WASHER Spring Lock 24 24

E007538047D1 7 FRONT GRILL Plastic 1 1

007500378D91 8 CLIP 6 6

007535368D1 9 SCREW Philip Pan Head M6 x 16 10 10

007535862D1 10 WASHER Spring M6 10 10

000016559R2 11 WASHER Plain M6 10 10

007500961D1 12 FRONT GRILL Perforated 1 1

E007539778D91 13 PIN Latch Mounting Bracket 1 1

000020777E05 14 NUT Flange M8 4 4

E007538435D1 15 WASHER Mud Splash Protector 2 2

007500603D1 16 PIN Latch Bonnet 1 1

007535360D1 17 NUT Hex. Flange M12 1 1

000060687M01 18 WASHER Plain M12 1 1

000041641C08 19 WASHER M12 Spring Lock 1 1

E007538370D91 20 HOOD GUIDE Bracket Assy. LH 1 1

E007538377D91 21 HOOD GUIDE Bracket Assy. RH 1 1

000020797E05 22 BOLT Hex. Flange M6 x 12 4 4

E007501172D1 23 CABLE Bonnet Latch Opening 1 1

007535861D1 24 WASHER Plain M6 - 6.6 x 12.7 x 1 1 1

000103361 25 PIN Cotter 1/16" x 1/2" 1 1

007501114D91 26 FRONT GRILL Bottom Welded Assy. 1 1

000020308E05 27 BOLT Hex. Flange M8 x 16 4 4

007535860D1 28 WASHER Plain 8.5 x 19 x 3 4 4

007538008D91 29 AIR CLEANER Mounting Assy. 1 1

007538596D1 30 BRACKET Air Cleaner Support LH 1 1

007538597D1 31 BRACKET Air Cleaner Support RH 1 1

www.mahindrausa.com


180
35 Series 4WD, Models - 3535 & 4035 PC June’08

Hood and Front End Assembly

35

34

43

46

53

52

55

56

54

58

59

60

57

44

41

42

37

36

33

50

49

40

39

36

37

45

58

38

51

47

48

32

181

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Hood and Front End Assembly

E007538498D1 32 SEALING Side Bottom 2 2

000020307E05 33 BOLT Hex. Flange M8 x 20 12 12

007501115D91 34 SIDE PANEL Bottom LH Assy. 1 1

007501116D91 35 SIDE PANEL Bottom RH Assy. 1 1

007535308D1 36 GROMMET Side Panel Locator Front 2 2

007535307D1 37 GROMMET Side Panel 4 4

000020311E05 38 BOLT Hex. Flange M6 x 16 4 4

E007538472D1 39 SPRING Gas 1 1

000020308E05 40 BOLT Hex. Flange M8 x 16 2 2

E007501191D1 41 RUBBER BEADING Side Panel Bottom 2 2

E007501195D1 42 RUBBER BEADING Front Grill Bottom 1 1

007501187D91 43 PLATE Battery Mounting Assy. 1 1

E007539491D91 44 HORN Mounting Assy. 1 1

001233807R1 45 NUT Hex. M6 2 2

007501177D91 46 HOOD STOPPER Front Grill Bottom Assy. LH 1 1

007501171D91 47 HOOD STOPPER Front Grill Bottom Assy. RH 1 1

007505415C1 48 PLUG Front Grill 1 1

000020309E05 49 BOLT Hex. Flange M8 x 25 4 4

000060409M01 50 RUBBER STOPPER Bonnet 2 2

007539774D91 51 HOOD LATCH Mounting Bracket Assy. 1 1

E007539784D91 52 HOOD LATCH Cpte. 1 1

000043038C11 53 RUBBER PAD for Hood Latch 1 1

000060434M01 54 BOLT Hex. M6 x 25 2 2

000016559R2 55 WASHER Plain M6 2 2

001233808R1 56 WASHER Spring M6 2 2

001233807R1 57 NUT Hex. M6 2 2

E007539501D1 58 STUD Battery Holding 2 2

000030184R1 59 WASHER Plain M10 (10 x 24 x 3) 2 2

000103374 60 PIN Cotter 2 2

www.mahindrausa.com


182
35 Series 4WD, Models - 3535 & 4035 PC June’08

Hood and Front End Assembly

67

64

68

63

70

71

72

61

62

64

73

69

6665

183

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Hood and Front End Assembly

E007539508D91 61 BATTERY RESTRICTOR 1 1

001231333R91 62 NUT Wing 2 2

E007538492D1 63 SIDE SEALING Plate Radiator 2 2

000020797E05 64 BOLT Hex. Flange M6 x 12 8 8

E007538490D1 65 SEALING RADIATOR Bottom LH 1 1

E007538493D1 66 SEALING RADIATOR Bottom RH 1 1

E007501196D1 67 SEALING RADIATOR Top 1 1

E007538497D1 68 SIDE SEALING Top 3 3

E007538499D1 69 SIDE SEALING Bottom Corner 2 2

E007538500D1 70 BOTTOM SEALING Radiator 1 1

E007501190D1 71 FOAM Front Grill Bottom 1 1

E007501200D1 72 BEADING Radiator Top Sealing 1 1

007535860D1 73 WASHER Plain 8.5 x 19 x 3 1 1

www.mahindrausa.com


184
35 Series 4WD, Models - 3535 & 4035 PC June’08

Firewall Assembly

1
0

1
2

2
2

2
6

2
5

4

1

2
3

1
4

2
3

2
0

1
7

1
6

2
1

1
8

6

7

9

1
3

2
8

2
9

3
2

2
4

3
1 3
0

8

1
8

1
1

1
9

1
5

6

1
1

5

1
1

1
5

7

2
7

185

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Firewall Assembly

E007538452D91 1 HINGE ASSY. Cpte. 1 1

007538295D91 2 BRACKET HMS Mounting Assy. 1 1

007535365D1 3 BOLT Hex. Flange (M12 x 25) 3 3

007538302D91 4 BRACKET MAIN Assy. HMS Mounting 1 1

000020306E05 5 BOLT Hex. Flange (M8 x 30) 2 2

E007538435D1 6 WASHER Mud Splash Protector 8 8

000020739E05 7 WASHER 13 13

E007538454D1 8 RUBBER GROMMET ROPS Mounting 2 2

000020254E05 9 BOLT Hex. Flange M8 x 45 2 2

E007539480D91 10 BRACKET Hinge Connecting 1 1

000020307E05 11 BOLT Hex. Flange M8 x 20 20 20

007538301D1 12 HINGE Connecting Angle Rear 2 2

000012645P04 13 NUT Hex. Flange M10 2 2

007538077D91 14 FIREWALL Welded Assy. (Mechanical Type) 1 1

000020777E05 15 NUT Hex. Flange M8 4 4

007538132D91 16 PLATE Extension Firewall Bottom Assy. 1 1

007538254D1 17 FIREWALL STIFFENER Bottom 1 1

000020308E05 18 BOLT Hex. Flange M8 x 16 5 5

006000856F1 19 NUT Clevoc Exhaust Manifold 8 8

007538255D1 20 FIREWALL STIFFNER Top 1 1

007538319D1 21 FIREWALL Gusset Bottom 2 2

E007538346D91 22 MUD SPLASH Protector Assy. LH 1 1

E007538347D91 23 MUD SPLASH Protector Assy. RH 1 1

E007538451D1 24 BUSH ROPS 2 2

E007538339D1 25 GLASS MUD Splash Protector 2 2

E007538343D1 26 WASHER Rubber Mud Splash 8 8

E007605366D1 27 RUBBER BOOT Forward Reverse 1 1

E007538434D1 28 CAP MUD Splash Protector 4 4

007535368D1 29 SCREW Philip Pan Head M6 x 16 4 4

007535862D1 30 WASHER Spring M6 8 8

007535861D1 31 WASHER Plain M6 8 8

E007501194D1 32 RUBBER BOOT Mud Splash 2 2

www.mahindrausa.com


186
35 Series 4WD, Models - 3535 & 4035 PC June’08

Firewall Assembly

4
3

4
2

4
1

3
5

4
0

4
5

4
4

3
3

3
6

3
8 3

73
9

3
4

3
4

3
4

4
5

3
4

187

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

E007505644D91 33 SCUTTLE Assy. 1 1

000020311E05 34 BOLT Hex. Flange M6 x 16 15 15

E007505656D1 35 FUSEBOX Lid 1 1

E007505643D91 36 STEERING Column Cover Assy. 1 1

000060972M01 37 SCREW Philip Pan Head M4 x 20 2 2

000060809M01 38 WASHER Spring M4 2 2

000060808M01 39 WASHER Plain M4 2 2

E007505648D1 40 SCUTTLE Bottom 1 1

E007538299D1 41 BRACKET Nylon Hood Guide 2 2

E007501141D91 42 SIDE PANEL Bottom Rear Mounting Support Assy. 2 2

E007501142D91 43 SIDE PANEL Bottom Rear Mounting Firewall 2 2

001233807R1 44 NUT Hex. M6 4 4

000020797E05 45 BOLT Hex. Flange M6 x 12 10 10

Firewall Assembly

www.mahindrausa.com


188
35 Series 4WD, Models - 3535 & 4035 PC June’08

Front Platform Assembly

1

14

13

9

4

2

11

3

5
7

12

15

16

10

8

6

17

189

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Front Platform Assembly

007538263D91 1 FRONT PLATFORM Main Assy. Mechanical 1 1

007535349D91 2 ISOLATOR Upper 6 6

007535353D1 3 ISOLATOR Lower 6 6

007535354D1 4 SPACE Pipe 6 6

007535351D1 5 WASHER 6 6

007535364D1 6 BOLT Hex. Flange M12 X 80 6 6

005556479R1 7 NUT Nylock M12 6 6

000020310E05 8 BOLT M8 1 1

007538192D91 9 ISOLATOR FRONT Mounting Bracket Assy. LH 1 1

000020313E05 10 BOLT Hex. Flange M10 x 25 8 8

007538092D1 11 FRONT SILENT Block Mounting Bracket RH 1 1

007538246D91 12 MIDDLE SILENT Block Mounting Bracket Assy. LH 1 1

007538247D91 13 MIDDLE SILENT Block Mounting Bracket Assy. RH 1 1

007538096D91 14 ISOLATOR REAR Mounting Bracket Assy. LH 1 1

000013899P04 15 BOLT Hex. Flange M12 x 55 4 4

007538099D91 16 ISOLATOR REAR Mounting Bracket Assy. RH 1 1

005553017R1 17 NUT M8 1 1

www.mahindrausa.com


190
35 Series 4WD, Models - 3535 & 4035 PC June’08

Fender & Rear Platform Assembly

8

2
3

1
3

9
2

4

1

5 4 3

2
1

2

1
8

1
9

1
6

2
6

2
5

7 2
8

2
7 7

2
0

6

1
1

1
0

1
2

1
4

2
2

2
0

6

7
1

7 2
7

1
5

1
5

3
0

2
9

191

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

007531388D91 1 FENDER Welded LH 1 –

007531386D91 1 FENDER Welded LH – 1

007531389D91 2 FENDER Assy. RH 1 –

007531387D91 2 FENDER Assy. RH – 1

000020313E05 3 BOLT Flange Head M10 x 25 16 16

005554365R1 4 NUT Hex. M10 4 4

000030184R1 5 WASHER Plain M10 14 14

000020307E05 6 BOLT Hex. Flange M8 x 20 8 8

000020739E05 7 WASHER 13 13

E007531402D1 8 COVER Tail Lamp LH 1 1

E007531403D1 9 COVER Tail Lamp RH 1 1

007535862D1 10 WASHER Spring M6 8 8

007535861D1 11 WASHER Plain M6 8 8

001233807R1 12 NUT Hex. M6 8 8

007538118D91 13 REAR PLATFORM Support Assy. LH 1 1

007538119D91 14 REAR PLATFORM Support Assy. RH 1 1

000012190P04 15 BOLT Hex. M8 x 12 4 4

007538474D1 16 PLATE Range Lever 1 1

000020797E05 17 BOLT Hex. Flange M6 x 12 4 4

E007538495D1 18 BOOT Range Lever 1 1

E007538380D1 19 COVER Position / Draft Control 1 1

000020308E05 20 BOLT Hex. Flange M8 x 16 8 8

E007505633D1 21 COVER Slow Fast Valve 1 1

007535368D1 22 SCREW Philip Pan Head M6 x 16 8 8

E007531404D91 23 UTILITY Box Assy. 1 1

E007531420D91 24 PINT Holder Assy. 1 1

E007538317D91 25 BRACKET Fender ROPS Connecting Mounting Assy. 2 2

000020254E05 26 BOLT Hex. Flange M8 x 45 2 2

000020777E05 27 NUT Flange M8 6 6

E007538454D1 28 RUBBER GROMMET ROPS Mounting 2 2

E007538451D1 29 BUSH ROPS 2 2

007535493D1 30 HANDHOLD 2 2

Fender & Rear Platform Assembly

www.mahindrausa.com


192
35 Series 4WD, Models - 3535 & 4035 PC June’08

Fender & Rear Platform Assembly

3
2

3
6

3
4

3
3

3
1

3
5

3
7

193

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

007535766D1 31 WASHER Nylon M8 2 2

007535767D1 32 WASHER Nylon M10 2 2

005555460R1 33 RUBBER GROMMET Flip Type Shield 1 1

000020311E05 34 BOLT Flanged Hex. M6 x 16 2 2

007535862D1 35 WASHER Spring 8 8

007535861D1 36 WASHER Plain 8 8

007538110D91 37 REAR Platform Assy. Mechanical 1 1

Fender & Rear Platform Assembly

www.mahindrausa.com


194
35 Series 4WD, Models - 3535 & 4035 PC June’08

Rubber Mat Assembly

2

1

3

195

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Rubber Mat Assembly

E007531473D1 1 MAT Floor 1 1

007535100C1 2 PLUG 13 13

000012855P04 3 STOPPER Position / Draft Control 2 2

A/R - As Required

www.mahindrausa.com


196
35 Series 4WD, Models - 3535 & 4035 PC June’08

Fuel Tank

1
9

2
7

3
1

3
2

7

1
7

3
0

2
9

2
8

2
3

2
5

2
4

1
2

2
1

1
5

1
6

6

18
9

2

1
3

1
8

1
0

1
1

4

3
3

3

1
4

2
6

2
2

2
0

5

1
3

197

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Fuel Tank

007538475D91 1 BRACKET Assy. Tool Box Mounting 1 1

000271606 2 BOLT 3/4“ UNC x 1-3/8“ 2 2

006000139F1 3 WASHER Plain 36 x 20 x 5 2 2

005556521R1 4 WASHER Spring M16 2 2

005555301R91 5 TOOL BOX Cpte. 1 1

007535365D1 6 BOLT Hex. Flange M12 x 25 2 2

E007515447D91 7 STRAP Assy. Fuel Tank 1 1

E007539597D91 8 GUARD Vertical Assy. Fuel Tank Front 1 1

007535368D1 9 SCREW Philip Pan Head M6 x 16 3 3

007535861D1 10 WASHER Plain M6 - 6.6 x 12.7 x 1 3 3

007535862D1 11 WASHER Spring M6 3 3

007515450D91 12 GUARD Sub Assy. Fuel Tank Bottom 1 1

000020308E05 13 BOLT Hex. Flange M8 x 16 6 6

E007538435D1 14 WASHER Mud Splash Protector 2 2

007515443D91 15 FOOTSTEP Assy. LH 1 1

000020313E05 16 BOLT Hex. Flange M10 X 25 5 5

007539557D91 17 FOOTSTEP Mounting Assy. RH 1 1

000271606 18 BOLT 3/4“ UNC x 1.3/8“ 3 3

007539567D91 19 PLATE Foot Step Assy. RH 1 1

000020302E05 20 BOLT M10 x 1.5 x 65 Hex. 2 2

007515451D1 21 PLATE Guard Fuel Tank Bottom 1 1

007515314D91 22 FUEL Tank Strap Assy. Rear 1 1

007539593D91 23 PLATE Sub Assy. Fuel Tank Back Support 1 1

007515346D1 24 PLATE Fuel Tank Mounting Rear 1 1

E007538468D1 25 PAD Fuel Tank Rear 1 1

007515231D1 26 BEADING Fuel Tank Strap 2 2

E007515355D91 27 CAP Fuel Tank Assy. 1 1

E007515363D91 28 FUEL TANK Assy. 1 1

001127926R1 29 BOLT Wing for Water Drain 1 1

001121752R2 30 WASHER 1 1

E007539534D1 31 STRAINER Suction 1 1

E007539623D1 32 GASKET for Strainer 1 1

www.mahindrausa.com


198
35 Series 4WD, Models - 3535 & 4035 PC June’08

3
6

3
3

3
4

3
5

Fuel Tank

199

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

000020777E05 33 NUT Hex. Flanged M8 2 2

E007538466D1 34 PAD Fuel Tank Front 1 1

E007538467D1 35 PAD Fuel Tank Front Back 1 1

E007538469D1 36 PAD Fuel Tank Rear Back 1 1

Fuel Tank

www.mahindrausa.com


200
35 Series 4WD, Models - 3535 & 4035 PC June’08

Stickers, Graphics and Decals

201

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

E007604903D91 * STICKER Set 1 1 1

E007604904D91 * STICKER Set 2 1 1

E007604905D91 * STICKER Set 3 1 1

E007605396D1 * DECAL - 3535 1 –

E007605397D1 * DECAL - 4035 – 1

E007604959D1 * PLATE Serial No. - 3535 1 –

E007604958D1 * PLATE Serial No. - 4035 – 1

E007604962D1 * STICKER Speed Chart - 3535 1 –

E007604963D1 * STICKER Speed Chart - 4035 – 1

E008002204C1 * STICKER 4WD 2 2

E007604818D1 * LOGO Head Lamp 1 1

007535832D1 * RIVET Serial No. Plate 4 4

Stickers, Graphics and Decals

* Parts Not Illustrated

www.mahindrausa.com


202
35 Series 4WD, Models - 3535 & 4035 PC June’08

Wiring Harness and Battery Cable

203

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

E007700660D91 * HARNESS Wiring Front 1 1

E007700661D91 * HARNESS Wiring Center 1 1

E007700662D91 * HARNESS Wiring Rear 1 1

E007700962D91 * HARNESS Wiring Fender LH 1 1

E007700977D91 * HARNESS Wiring Pigtail 1 1

000040576C99 * CABLE Battery Positive 1 1

005559088R1 * CABLE Battery Negative 1 1

* Parts Not Illustrated

Wiring Harness and Battery Cable

www.mahindrausa.com


204
35 Series 4WD, Models - 3535 & 4035 PC June’08

Starter Motor and Seven Pole Socket

234 1

5

6

205

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Starter Motor and Seven Pole Socket

006005017D1 1 MOTOR Starter 1 1

005555988R1 2 WASHER Spring 3 3

000120394 3 WASHER Plain 3 3

006506443D1 4 BOLT M10 x 1.5 x 50 3 3

007700270D91 5 SOCKET Seven Pole 1 1

000020311E05 6 BOLT Flanged Hex. Head M6 x 1 x 16 2 2

007700268D1 * RUBBER BOOT for 7-Pole Socket 1 1

* Parts Not Illustrated

www.mahindrausa.com


207206

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

35 Series 4WD, Models - 3535 & 4035 PC June’08

E007700854D91 1 PANEL Instrument Cpte. 1 1

E007700997D91 1a BULB HS1 type (12V 35/35watt) 2 2

000020311E05 1b FLANGED Hex. Head Bolt M6 X 1 X 16 5 5

000446179 2 WASHER Plain 4 4

005559442B1 2a BULB 12 V / 21 - 5 Watt 2 2

005556522R91 2b BULB 12V / 21 Watt 2 2

005559441R1 2c LENSE for 3 in 1 Lamp 2 2

005555976R1 3 WASHER Spring Lock M5 4 4

000060972M01 4 SCREW Philip Head M4 x 20 4 4

E007700664D91 5 SWITCH Combination 1 1

005558982R93 6 SWITCH Starter 1 1

005558699R92 7 SWITCH Hazard Cpte. 1 1

005558682R91 8 SWITCH Rotary Plow 1 1

E007700665D91 9 SWITCH PTO Auto / Manual 1 1

E007700666D91 10 SWITCH PTO Engage / Disengage 1 1

007535368D1 11 SCREW Philip Head M6 x 16 6 6

E007700668D91 12 UNIT Fuel Tank Level 1 1

005551426R2 13 SENSOR  Temperature Gauge 1 1

007700613B91 14 SWITCH Pressure 1 1

E007700489D91 15 SWITCH Brake Light 1 1

E007700909B91 16 SWITCH Neutral Safety 1 1

000013058P04 17 SWITCH PTO 1 1

000180018 18 BOLT 1/4" x 5/8" 2 2

007700750B91 19 HORN 1 1

001082017R2 20 WASHER 1/4" Spring Lock 2 2

005553086R93 21 FLASHER Cpte. 90 W 1 1

007700571B91 22 TIMER KSB 1 1

E005559087R91 23 RELAY Timer for Heater 1 1

E000013084P05 24 RELAY for Stater Motor 1 1

E007700872D91 25 RELAY PTO 1 1

E007700694D91 26 TIMER PTO Flasher 1 1

Instrument Panel, Gauges, Switches, Bulbs & FusesInstrument Panel, Gauges, Switches, Bulbs & Fuses

1

5

6

8
7

9

4
3

2

10

12

13

14

15

16

17

21

22
23

24
2625

19

2018

11

www.mahindrausa.com


208
35 Series 4WD, Models - 3535 & 4035 PC June’08

Instrument Panel, Gauges, Switches, Bulbs & Fuses

209

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

E007700998D91 * FUSE 40 Amps 1 1

E007700999D91 * FUSE 10 Amps 6 6

E007701000D91 * FUSE 15 Amps 3 3

E007701001D91 * FUSE 5 Amps 1 1

Instrument Panel, Gauges, Switches, Bulbs & Fuses

* Parts Not Illustrated

www.mahindrausa.com


210
35 Series 4WD, Models - 3535 & 4035 PC June’08

P & T Lamps

1/1a

4
6

5

3

2

211

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

P & T Lamps

E007700870D91 1 LAMP P & T LH 1 1

005556522R91 2 BULB 12V / 21W 1 1

005556523R91 3 BULB 12V / 5W 1 1

E007701004D91 4 LENSE for P & T Lamps (Amber) 1 1

E007701005D91 5 LENSE for P & T Lamps (Clear) 1 1

E007700871D91 1a LAMP P & T RH 1 1

005556522R91 2 BULB 12V / 21W 1 1

005556523R91 3 BULB 12V / 5W 1 1

E007701004D91 4 LENSE for P & T Lamps (Amber) 1 1

E007701005D91 5 LENSE for P & T Lamps (Clear) 1 1

000020258E05 6 BOLT M8 x 1.25 x 65 Hex. 10 10

www.mahindrausa.com


212
35 Series 4WD, Models - 3535 & 4035 PC June’08

Plow Lamp & 3 In 1 Lamp

1

3

4

6

2

5

213

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

E005558759R91 1 LAMP Plow 1 1

E007701024D91 2 LENSE for Plow Lamp 1 1

000041677C99 3 BULB Halogen Plow Lamp 1 1

000013035P04 4 LAMP 3 in 1 Rear 2 2

005559442B1 5 BULB 12V / 21 - 5W 2 2

005556522R91 6 BULB 12V / 21W 2 2

005559441R1 * LENSE for 3 in 1 Lamp 4 4

Plow Lamp & 3 In 1 Lamp

* Parts Not Illustrated

www.mahindrausa.com


214
35 Series 4WD, Models - 3535 & 4035 PC June’08

11

Head Lamp

215

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

E007700663D91 1 LAMP HEAD RH / LH 1 1

E007700997D91 * BULB 12V / 35 / 35W 2 2

000020311E05 * BOLT Flange Hex. Head M6 x 1 x 16 5 5

* Parts Not Illustrated

Head Lamp

www.mahindrausa.com


WHEELS

www.mahindrausa.com


218
35 Series 4WD, Models - 3535 & 4035 PC June’08

Front Wheel and Rear Wheel

1,5

9

10

3,7

4,8

2,6

M&M Part Ref. Vendor Unit Quantity Remarks /
Number Part No. Description of Part per tractor Service

Bulletin No.

219

3535 4035

Front Wheel and Rear Wheel

– 1 TIT3535INDLR WHEEL +43x16.00x20-4 T Ldr LH - Rear 1 –

– 2 TIT3535INDRR WHEEL +43x16.00x20-4 T Ldr RH - Rear 1 –

– 3 TIT3535INDLF WHEEL W/28x8.5x15-6 T Ldr LH - Front 1 –

– 4 TIT3535INDRF WHEEL W/28x8.5x15-6 T Ldr RH - Front 1 –

– 5 TIT4035INDLR TIRE WHEEL W/16.9x24-6 R4 LH - Rear – 1

– 6 TIT4035INDRR TIRE WHEEL W/16.9x24-6 R4 RH - Rear – 1

– 7 TIT4035INDLF TIRE WHEEL W/12x16.5-6 Trac Ldr LH-Front – 1

– 8 TIT4035INDRF TIRE WHEEL W/12x16.5-6 Trac Ldr RH-Front – 1

003047575R2 9 – NUT Rear Wheel 16 16

E007604574D1 10 – BOLT Front Wheel Mounting 12 12

www.mahindrausa.com


220
35 Series 4WD, Models - 3535 & 4035 PC June’08

Roll Over Protective Structure (ROPS)

2

3

10

12

11

4

5

6

8

9

7

1

221

M&M Part Ref. Unit Quantity Remarks /
Number Description of Part per tractor Service

Bulletin No.3535 4035

Roll Over Protective Structure (ROPS)

007517106D91 1 ASSEMBLY ROPS 1 1

007517067C11 2 ASSEMBLY TOP ROPS 4WD 1 1

007517107D11 3 ASSEMBLY Side Bar LH ROPS 1 1

007517108D11 4 ASSEMBLY Side Bar RH ROPS 1 1

007517050C1 5 PIN Hinge ROPS 2 2

007517051C1 6 SPRING Cotter 3.2 DIN 11024 2 2

007517053C1 7 KNOB ROPS 2 2

007517074C1 8 BOLT 1/2"-13 UNC 2A x 3.5" 2 2

007517075C1 9 NUT Nylock 1/2"-13 UNC 2 2

E007517427D1 * PLATE Serial Number ROPS 1 1

007535832D1 * POP RIVET 2 2

007517079C1 * STICKER for ROPS 1 1

007517105B1 10 BOLT 5/8"-11 UNC-2A x 8.5 8 8

000124589 11 NUT Hex. G15.875 8 8

005555989R1 12 WASHER G15.875 mm Spring Lock 8 8

* Parts not illustrated

www.mahindrausa.com


SEAT

www.mahindrausa.com


224
35 Series 4WD, Models - 3535 & 4035 PC June’08

• Not Serviceable Separately

•

5

6

•
••

•
•

•

14

••
•

15

•

•

•

•

••
•

•
•

•

16

•

•

•

•

•

•

•

•

•

•

•

•

•

•

•

•

•

•

23

•

•

•

•

•

Seat

2527

26

28

24 •

21 17

•

•
•

• •
19 •

1820•
•

•

22
9

•
•

•
10

•
11

•13
12

8
7

•
2

4
•

1•
•

•
•

3
•••

M&M Part Vendor Ref. Unit Quantity Remarks /
Number Part No. Description of Part per tractor Service

Bulletin No.

225

3535 4035

00753823C91 — A SEAT Assy. Cpte. 1 1

007604236C1 A 117 01 180 A 1 SLIDERAIL Assy. Active LH 1 1

007604237C1 A 117 01 182 A 2 SLIDERAIL Assy. Passive RH 1 1

007604240C1 A 117 01 154 L 3 SPRING Guide 1 1

007604242C1 A 117 01 059 P 4 BELLOW 1 1

007604243C1 A 117 01 009 P 5 GUIDE Roller 2 2

007604247C1 A 117 01 209 P 6 HEIGHT Adjuster Belt 1 1

007604248C1 A 117 01 020 W 7 CONICAL Spring 1 1

007604249C1 A 117 01 021 P 8 SPRING Locator 1 1

007604250C1 A 117 01 010 P 9 ROLLER 2 2

007604251C1 A 117 01 011 P 10 GUIDE Strip 2 2

007604255C1 A 117 01 086 Q 11 SHOCK Absorber 1 1

007604262C1 A 117 01 093 P 12 WEIGHT Adjuster Indicator Base 1 1

007604263C1 A 117 01 094 P 13 WEIGHT Adjuster Indicator Cover 1 1

007604264C1 A 117 01 095 P 14 WEIGHT Adjuster Indicator Arrow 1 1

007604269C1 A 117 01 071 P 15 PLASTIC Knob 2 2

007604281C1 A 117 01 227 L 16 SEAT Base Foam Cpte. 1 1

007604282C1 A 117 01 228 L 17 BACKREST Foam Cpte. 1 1

007604283C1 A 117 01 061 P 18 ARMPAD Adjuster 2 2

007604284C1 A 117 01 062 P 19 ARMPAD Adjuster Knob 2 2

007604287C1 A 117 01 200 L 20 ASSEMBLY Armpad Cpte. 2 2

007604288C1 A 117 01 229 P 21 BACK Cover 1 1

007604301C1 A 117 01 226 Q 22 SEAT Belt Assy. Air Type 1 1

007604317C1 F 121 26 029 P 23 CLIP Bearing 5 5

007604325C1 A 117 01 210 P 24 SEAT Base Drain Plug 1 1

E007603060D1 — 25 CHANNEL Seat Mounting LH 1 1

E007603061D1 — 26 CHANNEL Seat Mounting RH 1 1

000934309R1 — 27 WASHER Spring M8 8 8

000020777E05 — 28 NUT Flanged M8 x 1.25 8 8

Seat

www.mahindrausa.com

